G24 Engine

Safety, Operation, Maintenance
& Parts Manual

1987 LT30 rev. AJ -C3
1987 LT40 rev. AJ - C4
1987 LT30HD rev. C3 - C6
1987 LT40HD rev. AM - C6

safety information and instructions before operating,
setting up or maintaining this machine.

November 1996

n Safety is our #1 concern! Read and understand all

Form #644
See page 42 for these revisions
1992 LT30 rev. C4 - F3
1992 LT40 rev. C5 - F4
1992 LT30HD rev. C7 - F7

1992 LT40HD rev. C7 - F7



Table of Contents Section-Page

SECTION 1 SAFETY & GENERAL INFORMATION 1-1
1.1 RETUCIING ..cuviiiieieee e 1-1
1.2 ENgine Operation..........ccceeueeieiieeieeieniiesieesie et et esie e eee e saee e 1-1
1.3 Battery Handling ...........ccceeeveeiiiiieiiinieriesieseeieeieeie e sene 1-2
SECTION 2 OPERATION 2-1
2.1 Starting The ENGINe ........coooooiiiiiiiiiiiiieeceee e 2-1
SECTION 3 MAINTENANCE 3-1
3.1 AIr Filter & Pre-Cleaner.........c.ovveeierierieniieneenieeieeie e eie e sne e 3-2
3.2 ENngine Oil & Filter........ccvvvvviiieiiecieieieieee et 33
33 AIr COOlING SYSTEM ..ecuvviiieiiiiiiiiesie et eresreeeresraeseeesereseneses 3-4
34 FUEL FAlEeT e 3-5
3.5 Battery .o 3-6
3.6 Alternator Belt........coooiiiiiiiiieee e 3-7
3.7 Drive Belt AdJUStMENt.......ccvveeveeieeieeieeieiie et eee e eae e sneseee s 3-8
3.8 Miscellaneous Maintenance ...........ccecerveeueeeereereereenieiene e seeeeeseeseeenens 3-9
SECTION 4 REPLACEMENT PARTS 4-1
4.1 How To Use The Parts List ........cccccvveviiiiiieiiieeieecieecee e 4-1
4.2 Sample ASSEMDLY ...ocuveeiiiiieriereeieeee e 4-1
4.3 Fuel Tank/Tray ASSEMDLY ......c.cccveviirieriinierienieeieeie e 4-2
4.4 Motor Mount ASSEMDLY ......c.cccveeiiiierierierieneesieere e e ere e sreseneseeens 4-4
4.5 Engine Assembly (Onan P224G) .......cccceeevveviieiiieiieeie e 4-6
LT30 Rev. C1-C3
LT40 Rev. C2 - C4
LT30HD Rev. C3 - C6
LT40HD Rev. C3 - C6
4.6 Engine Assembly (Onan T260G) ........cccceeveevieeneeenieeieerreeeeeeeeve e 4-9
LT30 Rev. AJ - B9
LT40 Rev. AJ - CI
LT40HD Rev. AM - C2
4.7 Alternator Assembly (Onan P224G) ......ccccccevviriiniinienieeeeeeeee 4-12
LT30 Rev. C1 - C3
LT40 Rev. C2 - C4
LT30HD Rev. C3 - C6
LT40HD Rev. C3 - C6
4.8 Alternator Assembly (Onan T260G) ........ccccevevevierienienieneeneeieeneens 4-14
LT30 Rev. B3 - B9 (Retro AJ - B2)
LT40 Rev. B4 - CI (Retro AJ - B3)
LT40HD Rev. B4 - C2 (Retro AM - B3)

i

G24870c032612 Table of Contents



Table of Contents Section-Page
SECTION 5 ELECTRICAL INFORMATION 5-1
5.1 Electrical Symbol Diagram, LT30/LT40 G24......cccovevvevveceeieeieneenen. 5-1
LT30 Rev. C3
LT40 Rev. C4
5.2 Electrical Symbol Diagram, LT30/LT40 G24......ccccoevovevivriinieeieneenen. 5-2
LT30 Rev. B3 - C2
LT40 Rev. B4 - C3
53 Electrical Symbol Diagram, LT30/LT40 G24.......ccceecvevvveveveierierieneenn 5-3
LT30 Rev. AJ - B2
LT40 Rev. AJ - B3
5.4 Electrical Symbol Diagram, LT30HD/LT40HD G24........c.ccoeevevuvenen. 5-4
LT30HD Rev. C6
LT40HD Rev. C6
5.5 Electrical Symbol Diagram, LT30HD/LT40HD G24........cccceevevuvenen. 5-5
LT30HD Rev. C3-C5
LT40HD Rev. B4 -C5
5.6 Electrical Symbol Diagram, LT40HD G24........cccceevvievvieniieieeieeenen. 5-6
LT40HD Rev. AM - B3
5.7 Electrical Components, LT30/LT40 G24......cccoovevienieieeieeieeieeeeieane 5-7
5.8 Electrical Components, LT30HD/LT40HD G24 .......cccovevvevivecvieiinnnnns 5-8
5.9 Battery Specifications, LT30/LT40 G24......cccecveciieceeceeeieeienreneenieens 5-9
5.10  Battery Specifications, LT30HD/LT40HD G24 .......c.ccoevvvevvvereennenen. 5-10
5.11  Wiring Diagram, LT30/LT40 G24........cccoiieiiieiiieieeieeee e 5-11
LT30 Rev. C3
LT40 Rev. C4
5.12  Wiring Diagram, LT30/LT40 G24.......ccccoeieiiiiiiiiiieeieeee e 5-12
LT30 Rev. B3 - C2
LT40 Rev. B4 - C3
5.13  Wiring Diagram, LT30/LT40 G24 ......cccoooeeoiivininiiienineneeerienieeene 5-13
LT30 Rev. AJ - B2
LT40 Rev. AJ - B3
5.14  Wiring Diagram, LT30HD/LT40HD G24 .......cccoeeievvveieeieeieereeene 5-14
LT30HD Rev. C6
LT40HD Rev. C6
5.15  Wiring Diagram, LT30HD/LT40HD G24 .......ccceeoieiinininieeneneeeane 5-15
LT30HD Rev. C3-C5
LT40HD Rev. B4 - C5
5.16  Wiring Diagram, LT40HD G24 ........c.covveeririieieeieeeeceecee e 5-16
LT40HD Rev. AM - B3
Table of Contents (G2487doc032612 iii



Safety & General Information
Refueling

SECTION 1 SAFETY & GENERAL INFORMATION

This symbol calls your attention to instructions concerning your personal safety. Be sure
A to observe and follow these instructions. This symbol accompanies a signal word. The
word DANGER refers to hazards that can cause death or serious, irreversible personal
injury. The word WARNING suggests a safety hazard that can cause personal injury.
CAUTION refers to hazards that can cause damage to the equipment or property only.

Read all safety instructions before operating this equipment and observe all safety warn-
ings! Read the manufacturer’s operation manual and observe any additional safety warn-
ings applicable to the specific make and model you have purchased.

1.1 Refueling

WARNING! Store gasoline away from sawdust and other flammable materials.
WARNING! Do not store gasoline near hot or burning materials.

WARNING! Do not smoke near gasoline storage tank or during refueling.

1.2 Engine Operation

DANGER! Do not operate engine in enclosed areas. Car-bon Monoxide poisoning may
A occur.
DANGER! Do not operate engine without proper and oper-ational spark arrester/muffler.

WARNING! The engine exhaust from this product contains chemicals known to the State of
California to cause cancer, birth defects or other reproductive harm.

1.3 Battery Handling

WARNING! Batteries can explode when charging or boost-ing. Always wear eye
protection.

WARNING! Keep cigarettes, flames or sparks away from battery.

WARNING! Charge the battery in a well-ventilated area. Do not attempt to charge a
frozen battery.

CAUTION! Place a rag over battery vent holes when han-dling to avoid electrolyte
squirting from holes.

Safety & General Information G2487doc032612 1-1



Operation
Starting The Engine

SECTION 2 OPERATION
2.1 Starting The Engine

To start the engine:
Turn the key switch on the control panel to the START position and release.

If the engine needs choking to start, pull the choke wire out until the engine starts. Push
the choke wire in after the engine starts.

For more information, see the engine manufacturer’s operation manual.

If the fuel tank was recently filled or replaced, squeeze the primer bulb once or twice
before trying to start the engine. NOTE: If pumping problems are experienced, make sure
the out-flow end of the hose line is connected to the fuel pump. If pumping problems are
still experienced, hold the primer bulb in a vertical position while squeezing. This allows
the fuel check valve to operate properly.

WARNING! Do not start the engine when the clutch/brake
lever is in the engaged (down) position. Always be sure the
blade is disengaged and all persons are away from the
blade before starting the engine.

WARNING! Make sure the carriage fwd/rev switch is in the
neutral position before turning the key switch to the ON or
ACC position. This will prevent unintended carriage move-
ment.

Operation G2487doc032612 2-1



Maintenance D

IMPORTANT! The Wood-Mizer maintenance schedule
takes into account the specific use of engines in the
Wood-Mizer sawmill. Therefore, the schedule may require
certain procedures be performed at different time intervals
than found in the engine manufacturer's manuals. Refer to
the manufacturer's manual if you need more information on
how to perform a procedure or on the engine itself.

SECTION 3 MAINTENANCE

- This symbol identifies the interval (hours of operation) which each maintenance proce-

/9/> dure should be performed. "AR" signifies maintenance procedures which should be per-
formed as required.

3.1 Air Filter & Pre-Cleaner

~ Service the pre-cleaner every four hours of operation. Service by gently shaking excess

~
~

4~ sawdust and debris from the foam piece.

M~ Clean the air filter (air cleaner element) and pre-cleaner (element wrapper) every eight

&~ hours of operation. See the engine manual for further instructions.

~__ Replace the air filter (cleaner) every 200 hours of operation.
0>
~ Replace the pre-cleaner (element wrapper) every 2000 hours of operation.

~

2000

3.2 Engine Oil & Filter

. Check the oil level every 8 hours of operation. Add oil as necessary. See the engine man-
LE/> ual for oil viscosity and grade recommendations.

IMPORTANT! During initial break-in, change the oil and the

oil filter after the first 5 hours and every 50 hours thereafter.

Continue to check oil level every 8 hours of operation and
[\ refill as necessary.

50 >

Maintenance G2487doc060614 3-1



Maintenance
Air Cooling System

3.3 Air Cooling System

—_ Wash the engine or brush off sawdust and debris every 50 hours of operation. Clean the
b?/\” spark arresters, breather pipe, cylinder head and cylinder cooling fins. Remove any dust,
dirt or oil. See engine manual for further instructions.

3.4 Fuel Filter

F\ Replace the fuel filter every 100 hours of operation.
100 >

3.5 Battery

—_ Check the battery electrolyte level every 50 hours of operation. See manufacturer’s man-
[59 ual for instructions.

WARNING! Batteries contain explosive gases. Always
wear eye protection and keep face away when charging or
boosting battery. Charge battery in well-ventilated area.
Keep battery away from hot or burning materials. Avoid
spilling electrolyte when handling.

3.6 Alternator Belt

NOTE: External alternators were added to Onan engines after 4/89. Retrofit kits are avail-
able so the alternator can be fitted to Onan engines on sawmills built before 4/89. Retro-
fitting the engine with the external alternator is recommended for hydraulic sawmills or
sawmills operating in environments where it is difficult to keep the battery charged.

Adjust the alternator belt as needed. Check the alternator belt for tension and wear when
the battery is not charging properly or when the alternator belt is squealing. To tighten the
belt, remove the belt cover and loosen the adjustment bolt and lock washer. Pivot the
alternator away from the motor until the belt has 3/16" (5 mm) deflection with a 5 Ib.
deflection force. Retighten the adjustment bolt and replace the belt cover.

See Figure 3-1.

3-4 G2487doc060614 Maintenance



Maintenance
Fuel Filter

Remove
Belt Guard

3H0326 J— Pivot alternator
= to tighten belt

FIG. 3-1
3.7 Drive Belt Adjustment

—_ See Figure 3-2. Check the drive belt tension after the first 20 hours, and every 50 hours

L?E> thereafter. The drive belt should have 7/16" (11 mm) deflection with a 14 Ib. deflection
force. To adjust the drive belt, loosen the bottom adjustment nut and tighten the top
adjustment nut.

Z
=
=

Drive

Belt
Adjustment
Nuts

3H0327 FIG. 3-2

Maintenance G2487doc060614 3-5



Maintenance
Batte

= Periodically check all belts for wear. Replace any damaged or worn belts as needed.
3.8 Miscellaneous Maintenance

Clean and inspect the spark arresters every 50 hours of operation. Replace if damaged.

~
~
=

//

~

o/

/

~

_Inspect the spark plugs every 100 hour of operation. Remove any deposits and adjust
00~ gap if necessary. See engine manual for further information.

-

__Adjust the valve clearance every 500 hours of operation. See engine manual for further
500> details.

~

__ Clean carbon and lead deposits from the cylinder head every 1000 hours of operation.
1000> See engine manual for further details.

~

3-6 G2487doc060614 Maintenance



Replacement Parts
How To Use The Parts List

SECTION 4 REPLACEMENT PARTS

4.1

How To Use The Parts List

Use the table of contents or the index to locate the assembly that contains the part
you need.

Go to the appropriate section and locate the part in the illustration.

Use the number pointing to the part to locate the correct part number and descrip-
tion in the table.

Parts shown indented under another part are included with that part.

Parts marked with a diamond (e) are only available in the assembly listed above the
part.

See the sample table below. Sample Part #A01111 includes part F02222-2 and subas-
sembly A03333. Subassembly A03333 includes part S04444-4 and subassembly
K05555. The diamond () indicates that S04444-4 is not available except in subassembly
A03333. Subassembly K05555 includes parts M0O6666 and FO7777-77. The diamond (e)
indicates M06666 is not available except in subassembly K05555.

4.2 Sample Assembly
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
SAMPLE ASSEMBLY, COMPLETE (INCLUDES ALL INDENTED PARTS BELOW) A01111 1
1 Sample Part F02222-22 1
Sample Subassembly (Includes All Indented Parts Below) A03333 1
2 Sample Part (@ Indicates Part Is Only Available With A03333) S04444-4 1 L 4
Sample Subassembly (Includes All Indented Parts Below) K05555 1
3 Sample Part (@ Indicates Part Is Only Available With KO5555) M06666 2 2
4 Sample Part FO7777-77 1

To Order Parts:

From the continental U.S., call 7-800-525-8100 to order parts. Have your customer
number, vehicle identification number, and part numbers ready when you call.

From other international locations, contact the Wood-Mizer distributor in your area
for parts.

Replacement Parts (G2487doc060614 4-1



Replacement Parts
Fuel Tank/Tray Assembl
4.3 Fuel Tank/Tray Assembly
REF | DESCRIPTION (4@ Indicates Parts Available In Assemblies Only) PART # QTY.
TANK ASSEMBLY, 3-GALLON RED GASOLINE A09694 1 1 4
1 Tank, 3-Gallon Red Fuel P09689 ! 1 2
2 Cap, 3 or 5-Gallon Fuel Tank P09683 1
3 Fitting, 1/4" NPT 90° Elbow P09696
4 Fitting, Male Disconnect P07830 2 1 2
TRAY ASSEMBLY, FUEL TANK A09692 1
5 Tray, Fuel Tank S09691 1 2
Strap, 15" Rubber P07461 3 2
Strap, 24" Rubber P11258 3 2
Bolt, 1/4-20 X 1" Carriage Head F05005-34 2
Nut, 1/4-20 Hex Lock F05010-21 2
HOSE, FUEL LINE WITH PRIMER BULB 014497 4 1
Bulb Kit, Fuel Primer Replacement 014496 4 1
9 Bulb, Fuel Primer 014481 1 2
Clamp, 7/32 - 1/2 Hose P649 4 2
Instruction Sheet, Fuel Primer Bulb Replacement 014496-590 1
Hose, 1/4” ID Fuel P42 4 6.5 Ft
Clamp, 7/32 - 1/2 Hose P649 4 2
10 FITTING, 1/4" NPT FEMALE DISCONNECT P07831 2 1 *
11 O-RING KIT, METAL DISCONNECT FITTINGS P07832 5 1

1 3-Gallon fuel tank A09694 replaced by A12285 5-Gallon tank. Upgrade requires two P11258 24" rubber straps and one P12176
Male Disconnect Fitting sold separately.

2 Metal Disconnect fittings P07830 and P07831 replaced with plastic fittings P12175 & P12176. Replacement of fittings also requires
gty. 1 hose clamp (P12374).

3 Use P07461 15" rubber strap for 3-Gallon fuel tank. Use P11258 24" rubber strap to secure 5-Gallon fuel tank.

4 Fuel Line Assembly w/Primer Bulb replaces P10083 originally supplied. UV-resistant primer bulb kit 014496 available separately.
Fuel Line P642 replaces R01890-1 originally supplied. Hose Clamp P649 replaces plastic clamp P12374 previously supplied.

5 Includes O-rings for male and female metal fittings. Fittings may be replaced with plastic fittings P12175 & P12176.

4-2 G2487doc060614 Replacement Parts



4

Replacement Parts
Fuel Tank/Tray Assembly

0
N
0]
o
I
[

FIG. 4-1

4-3

G2487doc060614

Replacement Parts



Replacement Parts
Motor Mount Assembl
4.4 Motor Mount Assembly
REF | DESCRIPTION (4@ Indicates Parts Available In Assemblies Only) PART # QTY.
1 PLATE, MOTOR MOUNT W09543 1 1
BUSHING ASSEMBLY, MOTOR MOUNT PIVOT A04127 2 2 L 4
2 Bushing, Rubber Motor Mount Pivot P12164 1
3 Spacer, Motor Mount Pivot P05041 1
4 PLATE, MOTOR MOUNT PIVOT BUSHING S04403 2
5 BOLT, 5/16-18 X 2 1/2" 'U’ P05039 2
6 NUT, 5/16-18 HEX LOCK F05010-6 2
7 NUT, 1/2-13 NYLON LOCK F05010-8 2
8 PLATE, BRAKE STRAP CLAMP S04195 1
9 BOLT, 1/2-13 X 1 1/2” HEX HEAD F05008-3 2
10 BRACKET, MOTOR MOUNT HANGER W05028 1
1" BRACKET, MOTOR MOUNT ADJUSTABLE CLUTCH W05025 1
12 SPACER, MOTOR MOUNT BUSHING S07396 2
13 BUSHING, RUBBER MOTOR MOUNT P05032 2
14 PLATE, MOTOR MOUNT WASHER S05031 1
15 WASHER, 1/2” SPLIT LOCK F05011-9 2
16 NUT, 1/2-13 HEX LOCK F05010-3 2
17 | GUARD, ENGINE BRUSH W09498 3 1

1 Replaces W04388 originally supplied.
2 A04127 no longer available. Purchase individualcomponent parts P12164 and P05041.
3 Used on engines without external alternator before 4/89.

3H0319

4-4 G2487doc060614 Replacement Parts



Replacement Parts
Motor Mount Assembly

3H0319

FIG. 4-2

Replacement Parts G2487doc060614 4-5



Replacement Parts
Engine Assembly (Onan P224G)
4.5 Engine Assembly (Onan P224G)
LT30 Rev. C1-C3
LT40 Rev. C2 - C4
LT30HD Rev. C3-C6
LT40HD Rev. C3-C6
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
ENGINE ASSEMBLY, 24HP ONAN P224G A10184 1 1
1 Engine, 24Hp Onan P224 (See Form #202 for complete list of engine parts) P11463 1 2
2 Filter, Onan 20/24Hp Air P07566 1
3 Pre-Cleaner, Onan 20/24Hp Air P07961 1
4 Plug, Onan Spark (Champion #RS17YX) P06819 2
5 Filter, Onan 24Hp Oil P09881 1
6 Filter, In-Line Fuel P07570 1
7 Starter Motor, Onan P06830 1
Muffler Retrofit, P224 Onan 24Hp Single K12372 2 1
Muffler Replacement Kit, T260 Onan 24HP K12746 2 1
Muffler, Onan 24Hp Single-Type #541-0315 P12369 1 *
Spark Arrester, Onan 24HP Single-Type #155-2429-05 P12370 1
10 Qil Fill, Extended W/Dipstick Replacement P12371 1
Instruction Sheet, Onan P224 Muffler Upgrade K12372-135 1
1 Coil, Onan P224 Ignition 055005 3 1
12 Spring, Onan Governor P04497 1
Spring, Onan Governor Surge Control 014541 1
Carburetor Kit, Onan Repair 146-0500 (Spec A-F only) P06826 4 1
Bracket Assembly, Onan P224 Throttle Mount A10278 1 1
13 Bracket, Throttle Adjustment S10282 1 *
14 Bracket, Throttle Mount $10283 1 *
15 Washer, Throttle Bracket S07481 2 L 4
16 Screw, 1/4-20 x 3/4" Socket Head Cap F05005-26 1
17 Nut, 1/4-20 Hex Lock F05010-21 2
18 Spacer, Throttle Bracket S07480 1
19 Nut, #10-24 Hex Self-Locking F05010-14 1
20 Screw, #10-24 x 1" Socket Head Cap F05004-2 1
21 Spring, Onan P224 Throttle P08538 1
22 Link, Onan P224 Throttle S$10285 ! 1
23 Wire, Onan P224 Choke S10286 ' 1
24 Hose, 7" Oil Drain P10082 1
25 Cap, Oil Drain 3/8" Pipe P04332 1
Oil, 10W30 Type CD L04869-1 .5 Gal 2
26 Pulley, 3-Groove Motor S10435 1
27 Key, 1/4" x 1/4" x 1 11/16" S04124 5 1
4-6 G2487doc060614 Replacement Parts



Replacement Parts
Engine Assembly (Onan P224G)

28 Bushing, 1 1/8" Split Taper P04306 1
29 BELT, 2BX74 DRIVE P10277-2 6 1
30 BOLT, 3/8-16 X 2" HEX HEAD GRADE 2 F05007-16 2
31 BOLT, 3/8-16 X 1 1/2” HEX HEAD F05007-3 2
32 WASHER, 3/8" SAE FLAT F05011-3 8
33 NUT, 3/8-16 HEX NYLON LOCK F05010-10 4

" Throttle and choke linkage upgraded to cable system. Existing engines can be upgraded using retrofit kit K12319. See Section 4.5
of Form 655 1992 G24 manual.

2 Use K12372 to upgrade P224 engines to dual-manifold muffler (dipstick tube required). Use K12746 to upgrade T260 engines. See
Section 4.6 for single-manifold muffler parts.

3 Coil kit P06827 no longer available from vendor. If replacing original coil, order mount parts: Screw 055000, Nut 055001, Screw
055002, Clamp 055003 & Bracket 055004 in addition to Coil 055005. If coil is mounted on top of manifold, order coil 055005 only.

4Includes screw and plug package, gasket package, float valve, idle adjust needle and spring, mounting gaskets, and idle limit cap.

51-11/16” key replaces 1 1/4” or 2” key originally supplied.

6 One double belt P10277-2 replaces two single belts P10277 originally supplied prior to 7/93.

Replacement Parts G2487doc060614 4-7


http://www.woodmizer.com/manuals/sawmill/power/pdf2/655.pdf#G5.1022164

Engine Assembly (Onan P224G)

Replacement Parts

4

FIG. 4-3

Replacement Parts

G2487doc060614

4-8



Replacement Parts
Engine Assembly (Onan T260G)

4.6 Engine Assembly (Onan T260G)
LT30 Rev. AJ - B9
LT40 Rev. AJ - C1
LT40HD Rev. AM - C2
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
ENGINE ASSEMBLY, 24HP ONAN T260G (W/REGULATOR) A09792 1 1 *
ENGINE ASSEMBLY, 24HP ONAN T260G (W/O REGULATOR) A10012 1 1 2
1 Engine, 24Hp Onan T260G (See Form #202 for complete list of engine parts) P09791 1 L 4
Engine, 24Hp Onan Model T260G (w/o Regulator) P09990 1 2
2 Filter, Onan 20/24Hp Air P07566 1
3 Pre-Cleaner, Onan 20/24Hp Air P07961 1
4 Plug, Onan Spark (Champion #RS17YX) P06819 2
5 Filter, Onan 24Hp Oil P09881 1
6 Pump, Onan 24Hp Fuel P07978 1
7 Filter, In-Line Fuel P07570 1
8 Muffler with Spark Arrester, Single Manifold P09882 2 2 *
Bolt, Spark Arrestor Mounting P09458 2 2
9 Clamp, 24hp Onan Muffler P09900 2 2 L 4
10 Manifold Kit, Onan 24Hp Exhaust (2 tubes, gaskets, hardware) #541-0400 P12302 2 1 2
1" Coil, Onan Electronic Ignition (Spec F+) 055005 3 1
Coil, Onan Ignition (Spec A-E) P10358 1
12 Regulator, Onan 35 Amp P09679 4 1
13 Spring, Onan Governor 014610 1
Carburetor Kit, Onan Repair 146-0500 P06826 5 1
Bracket Assembly, Onan T260 Throttle Mount A09757 1
14 Bracket, Throttle Adjustment S09755 1 *
15 Bracket, Throttle Mount S09754 1 *
16 Washer, Throttle Bracket S07481 2 2
17 Bolt, 1/4-20 x 3/4" Hex Head F05005-1 1
18 Nut, 1/4-20 Hex Lock F05010-21 2
19 Spacer, Throttle Bracket S07480 1
20 Nut, #10-24 Hex Self-Locking F05010-14 1
21 Screw, #10-24 x 1" Socket Head Cap F05004-2 1
22 Spring, Onan Throttle P08538 1
23 Link, Onan T260 Throttle S09539 1
24 Wire, Onan T260 Choke S07485 1
25 Hose, 7" Qil Drain P10082 6 1
26 Cap, Oil Drain 3/8" Pipe P04332 1
Oil, 10W30 Type CD L04869-1 .5 Gal 2
27 Pulley, 2-Groove 2BK34H Motor P04853 1
28 Key, 1/4" x 1/4" x 1 11/16" S04124 7 1
Replacement Parts G2487doc060614 4-9



Replacement Parts
Engine Assembly (Onan T260G)

29 Bushing, 1 1/8" Split Taper P04306 1
30 BELT, 2BX72 DRIVE P09555-2 8 1
31 BOLT, 3/8-16 X 2" HEX HEAD GRADE 2 F05007-16 2
32 BOLT, 3/8-16 X 1 1/2” HEX HEAD F05007-3 2
33 WASHER, 3/8" SAE FLAT F05011-3 8
34 NUT, 3/8-16 HEX NYLON LOCK F05010-10 4

1 Onan P224G engine replaces T260G originally supplied. See Section 4.5.

2 Muffler parts obsolete (discontinued by vendor). Upgrade to dual-manifold type using retrofit kit K12746. See Section 4.5.

3 Coil kit P06827 no longer available from vendor. If replacing original coil, order mount parts: Screw 055000, Nut 055001, Screw
055002, Clamp 055003 & Bracket 055004 in addition to Coil 055005. If coil is mounted on top of manifold, order coil 055005 only.

4 Regulator replaced with external alternator after 4/89. Engine may be retrofitted with alternator to eliminate battery charging prob-
lems. See Section 4.8.

5 Includes screw and plug package, gasket package, float valve, idle adjust needle and spring, mounting gaskets, and idle limit cap.

6 P10082 flexible oil drain replaces M04935 pipe drain originally supplied until 7/89.

71-11/16” key replaces 1 1/4” or 2" key originally supplied.

8 One double belt P09555-2 replaces two single belts P09555 originally supplied.

4-10 G2487doc060614 Replacement Parts



Replacement Parts
Engine Assembly (Onan T260G)

3H0739
32

FIG. 4-4

Replacement Parts G2487doc060614 4-11



Replacement Parts
Alternator Assembly (Onan P224G)
4.7 Alternator Assembly (Onan P224G)

LT30 Rev. C1-C3

LT40 Rev. C2 - C4

LT30HD Rev. C3 - C6

LT40HD Rev. C3-C6

REF | DESCRIPTION (4@ Indicates Parts Available In Assemblies Only) PART # QTY.

1 PULLEY, ENGINE ALTERNATOR DRIVE $10021 1 1
2 WASHER, 5/16” SPLIT LOCK F05011-13 2
3 BOLT, 5/16-18 X 2 1/2” HEX HEAD F05006-10 2
4 BRACKET, ALTERNATOR MOUNT W10269 2 1
ALTERNATOR KIT, 105 AMP W/BRACE K12801 2 1
5 Alternator, 105A 12V 050287 2 1
6 Bracket, Alternator Brace W12761 3 1
7 Bolt, 3/8-16 x 5 1/2" Hex Head Full Thread F05007-34 3 1
8 Nut, 3/8-16 Hex Nylon Lock F05010-10 1
9 Bolt, M8 X 1.25" X 1" Hex Head Full Thread F05004-40 1
10 Washer, 5/16" Split Lock F05011-13 1
WIRE ASSEMBLY, 61/105 AMP ALTERNATOR PLUG 015969 1
1" PULLEY, ALTERNATOR BELT P03806 1
12 BOLT, M8 X 1.25" X 1" HEX HEAD FULL THREAD F05004-40 1
13 WASHER, 5/16" SPLIT LOCK F05011-13 1
14 WASHER, 5/16” SAE FLAT F05011-17 1
15 BELT, 15335 ALTERNATOR P10013 1
16 GUARD, ALTERNATOR BELT W10042 1
17 WASHER, 3/8” SAE FLAT F05011-3 2
18 WASHER, 3/8” SPLIT LOCK F05011-4 2
19 BOLT, 3/8-16 X 3” HEX HEAD FULL THREAD F05007-1 2

1510021 replaces $10021-W. Part number change only.

2105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement
of mounting bracket (W10269). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx.
1/16” - 1/8”) from the bottom of the mounting plates to clear the larger alternator body.

3 Brace added to reinforce alternator after 8/94. 5 1/2” Bolt FO5007-34 replaces F05007-1 3/8-16 x 3” Hex Head Bolt.

4-12 G2487doc060614 Replacement Parts



Replacement Parts
Alternator Assembly (Onan P224G)

3H0324

FIG. 4-5

Replacement Parts G2487doc060614 4-13



4.8 Alternator Assembly (Onan T260G)

LT30 Rev. B3 - B9 (Retro AJ - B2)

LT40 Rev. B4 - C1 (Retro AJ - B3)

LT40HD Rev. B4 - C2 (Retro AM - B3)

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
ALTERNATOR RETROFIT, T260G ONAN K10025 1 1
Alternator Assembly, T260 Onan A10037-N 1 2

1 Pulley, Engine Alternator Drive S09961 2 1
2 Washer, 5/16” Split Lock F05011-13 2
3 Bolt, 5/16-18 x 1 1/2” Hex Head Full Thread F05006-2 2
4 Bracket, Alternator Mount W10023 3 1
Alternator Kit, 105 Amp W/Brace K12801 3 1
5 Alternator, 105A 12V 050287 3 1
6 Bracket, Alternator Brace wW12761 4 1
7 Bolt, 3/8-16 x 5 1/2" Hex Head Full Thread F05007-34 4 1
8 Nut, 3/8-16 Hex Nylon Lock F05010-10 1
9 Bolt, M8 X 1.25" X 1" Hex Head Full Thread F05004-40 1
10 Washer, 5/16" Split Lock F05011-13 1
11 Pulley, Alternator Belt P03806 1
12 Bolt, M8 X 1.25" X 1" Hex Head Full Thread F05004-40 1
13 Washer, 5/16" Split Lock F05011-13 1
14 Washer, 5/16” SAE Flat F05011-17 1
15 Belt, 15335 Alternator P10013 1
16 Guard, Alternator Belt W09992 1
17 Washer, 3/8” SAE Flat F05011-3 2
18 Washer, 3/8” Split Lock F05011-4 2
19 Bolt, 3/8-16 x 3" Hex Head Full Thread F05007-1 2
Hose, Flexible Oil Drain P10039 1
Harness, Upper Wire A10034 1
Harness, Lower Wire A10030 1
Bag Assembly, Alternator Retrofit A10152 1
Instruction Sheet, Alternator Retrofit K10025-234 1
WIRE ASSEMBLY, 61/105 AMP ALTERNATOR PLUG 015969 1

1 Alternator retrofit available for T260 engines before 4/89.

2509961 replaces S09961-W. Part number change only.

3 105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement
of mounting bracket (W10023). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx.
1/16” - 1/8”) from the bottom of the mounting plates to clear the larger alternator body.

4 Brace added to reinforce alternator after 8/94. 5 1/2” Bolt FO5007-34 replaces F05007-1 3/8-16 x 3” Hex Head Bolt.




Replacement Parts
Alternator Assembly (Onan T260G)

3H0320

FIG. 4-6

Replacement Parts G2487doc060614 4-15



Form #202

Onan Engine Service Parts (e indicates part is applicable to specified model)

Description WM Part No. Onan Part No. 18HP P218G 20HP B48G 20HP P220G 24HP T260G 24HP P224G
Cap, Crankcase Breather P06828 123-0954 [} N/A [} ® [}
Carburetor, Onan P06825 146-0662 146-659 146-0495 (Spec B-C) 146-0660 ° °
146-0660 (Spec D+)
Carburetor Kit, Onan Repair P06826 146-0500 ® (Spec A-F) 146-0292 (Spec B-C) ® (Spec A-F) o ® (Spec A-F)
146-0657 (Spec G+) 146-0356 (Spec D+) 146-0657 (Spec G+)

Cleaner, Onan 4C Carburetor 014385 326-5278 ° ° ° )

Clip, Onan Linkage #004 P09580 518-0004 o ° ° o

Clip, Onan Linkage #406 P09581 518-0406 ° ° ° ° °

Coil, Onan Ignition P10358 166-0772 N/A ° N/A ® (Spec A-E) N/A
Coil, Onan Ignition (Electronic) 055005 @ 166-0820 o N/A o ® (Spec F+) o
Condenser, Onan Elec. Ignition P06820 312-0256 ° N/A ° 312-0255 (Spec F+) °
Condenser, Kit w/Points K12503 160-1183/312-0246 N/A ° N/A ® (Spec A-E) N/A
Filter, Onan Air P07566 140-2628-01 o ° o ° o
Filter, Onan Air Pre-Cleaning P07961 140-1496-01 [ o [ o [
Filter, Onan Inline Fuel P07570 149-2206-01 ° ° ° ° °
Filter, Onan Oil P09881 122-0469 o ° o ° o
Gasket Kit, Complete Engine P06815 168-0191 168-0187 168-0187 168-0187 ° °
Gasket Kit, B48/P218/P220 Decarbon 014629 168-0189 ° ° ° N/A N/A
Gasket Kit, T260/P224 Decarbon P06822 168-0190 N/A N/A N/A ° )
Gasket Kit, T260/P224 Valve Adjust 014604 110-3575/154-2219/ N/A N/A N/A ° °

154-2747 (2 ea)

Jet, P218 High Altitude Carburetor 014630 146-0652 ° N/A N/A N/A N/A

Jet P224 High Altitude Carburator 014631 146-0695 N/A N/A N/A N/A ®

Jet, Onan Carburetor Idle P09624 146-0426 146-0337 ® (Spec A-G)
Plug, RS17YC Spark P06819 167-0272 ° )
Pump, Onan Fuel P07978 149-1982 ° 149-2187-02
Regulator, 20 Amp P07932 191-2106 o ° ° N/A N/A
Regulator, 35 Amp P09679 191-1847 N/A N/A N/A ° N/A




Spring, Onan Governor P04497 150-1214 ° ° ° N/A °
Spring, Onan Governor (T260) 014610 150-1831 N/A N/A N/A ° N/A
Spring, Onan Governor Rod 014311 N/A N/A N/A N/A N/A °
Spring, Onan Governor Surge 014541 150-1755 N/A N/A N/A 150-2550

Starter, Onan Engine P06830 191-1949-04 ® 191-1567 ° 191-1949-01

a Coil kit P06827 (541-0523) no longer available from vendor. If replacing original coil, order mount parts: Screw 055000, Nut 055001, Screw 055002, Clamp 055003 & Bracket 055004 in addition to
Coil 055005. If coil is mounted on top of manifold, order coil 055005 only.

f:\manuals\forms\202 3Hdoc6/6/14




Electrical Information
Electrical Symbol Diagram, LT30/LT40 G24

SECTION 5 ELECTRICAL INFORMATION

5.1 Electrical Symbol Diagram, LT30/LT40 G24

LT30 Rev. C3
LT40 Rev. C4
B1
12 VOLT BATTERY
N _
i
S5
DRUM SWITCH
FWD
K81 ||
A A
! BAT | B+[ CHARGING SYSTEM |
I ! " | ALTERNATOR | REGULATOR |
| | Elll Ljf
| |
| ! L rev PCB1
‘ ‘ 1
| I I SPEED
\ - T e
|
| 7 N
i | L1 KEY = DRUM SWITCH - - -
! ! ON| ! DOWN |
| |
i ACCHON  pcc i @ ! !
‘ 2 CB1 ‘ !
I Ly . | |
| | S0A 1 |
| ! | |
| | RED | oNAN | |
| I + ~ BLK | IGNITION |— I |
} } M CONTROL ‘ 1
LT e AT | :
| [ ! i < opLuGs
| |
| |
| ! m
: 3 (1)
| | .- STARTER __ HOUR METER
| or ! T T SOLENOID™
1 [ S 1 1
! | ] 1 w ‘
! I I ‘ I
S | | | | LT30/LT40 G24
| | Alternator Charging
| | | Electric Blade Guide
| I .
| | ; l Square-D Drum Switches 300099

FIG. 5-1

Electrical Information G2487doc032612 5-1



Electrical Information
Electrical Symbol Diagram, LT30/LT40 G24

5.2 Electrical Symbol Diagram, LT30/LT40 G24

LT30 Rev. B3 -C2
LT40 Rev. B4 -C3
B1
12 VOLT BATTERY
+ ‘ |
| FULELE T
KS1
A
! BAT | B+[ CHARGING SYSTEM |
I ! | ALTERNATOR | REGULATOR |
| ! S[I[L]P
|
i s
|
! i ALT
| I N 7/
| 2 \
| | L1 KEY
| | ON,
i AC‘C+‘\GN ACC i @
1 | —— 2 CB1
| | s o |
| ! 50A
|
| |
| i RED | ONAN
| | P ——
| IGN+ST | m IGNITION
i | IGN colL
| N | I e
| |
| |
| |
| | /_\ |
| | \HY) | o
| ! |
| 1 r - SoLENoID HOUR METER 1 Lo
| TS | | | o
| | w | ' our | !
| ! ! ‘ ! | | | |
S | | | LT30/LT40 G24 T
| | | Alternator Charging i boooe
| | | Electric Blade Guide
— Dayton Drum Switches
77777777 300100
FIG. 5-2

5-2 G2487doc032612 Electrical Information



Electrical Symbol Diagram, LT30/LT40 G24

Electrical Information D

5.3 Electrical Symbol Diagram, LT30/LT40 G24

LT30 Rev. AJ - B2
LT40 Rev. AJ - B3
B1
12 VOLT BATTERY
+ ‘ =
| AR
KS1
r == ~KEY SWITCH -~~~ P VETER
| gBAT 1 c e REGULATOR
| i R1
|
i i PCB1
| | VARIABLE

| |
| |
| |
1 i KEY
1 ; JON,
|
i AC‘C+‘IGN ACC i @ 77777 s
‘ | .- 5 CB1 ; DRUM SWITCH ]
| & >
; i 50A
|
i i RED | ONAN
| I + — Bk | IGNITION —
| i _—
| IGN+ST IGN } \CG(;\I‘[I'ION
| ; I &
} i HOUR METER
|
| 1 (1)
| |
| |
| STt
| || P I 'STARTER
i [ N MOTOR
L | LT30/LT40 G24

Regulator Charging

Manual Blade Guide

Dayton Drum Switches

300101
FIG. 5-3
Electrical Information G2487doc032612 5-3



Electrical Information

Electrical Symbol Diagram, LT30HD/LT40HD G24

5.4 Electrical Symbol Diagram, LT30HD/LT40HD G24

LT30HD Rev. C6
LT40HD Rev. C6
B1
12 VOLT BATTERY
+ L
LT
KS1
m

BAT } B+| CHARGING SYSTEM
! " | ALTERNATOR | REGULATOR
! [sTITLTP]
|
|
| AT
| <:>
| AA
| L1 KEY
I ON
| N 7

ACCHGN | @

|
|

ACC E \LZ/

PCB1

VARIABLE
 SPEED
| [conTROL

CB1

RED | ONAN

|
|
|
|
|
|
I + — BLK| IGNITION —
! CONTROL
| e —————
IGNsST o | IGNITION
| o | " sPark ¥ COL
|| ! PLUGS
|
I
|
|
| (H1)
! NI
} - ssgfg;rg%’ B HOUR METER
ST ! !
I ST | I I
Py ; L |
[l | | ‘ |
| | |
| | |
e | | ‘ |
| |
| |
| |
I ‘ I
! | ! STARTER
; [ | MOTOR ] |
SOL1
HYDRAULIC
—-SOLENOID
| i
|
! ! M4
| | | | HYDRAUL\C
] ! ] PUMP
} ‘ } MOTOR
| | } S1
! | CLAMP
| ! |
T ; |
! | S2
******** TURNER
| ]
[
S3
LO/‘\D‘ER
I
S
TOE E‘iOARDS

50A

LT30HD/LT40HD G24
Alternator Charging
Electric Blade Guide
Square-D Drum Switches

HDO0102

FIG. 5-4

G2487doc032612

Electrical Information



Electrical Information

Electrical Symbol Diagram, LT30HD/LT40HD G24

5.5 Electrical Symbol Diagram, LT30HD/LT40HD G24

LT30HD Rev. C3-C5
LT40HD Rev. B4 - C5
B1
12 VOLT BATTERY
+ =
P
KS1
N
} BAT } B: CHARGING SYSTEM
| } e ALTERNATOR REGULATOR
i ! [S[TILIP]
| 1
I
! | ALT
! | NCA
i ! 1 KEY
i ! ON,
i AC‘C+‘\GN ACC | / ‘ @
\CC | N2
i B ; ‘ L2 CB1
} i 50A
I
| I
| | RED | onaN
| | + = BLK IGNITION ——
} } M CONTROL
i IGN‘+S‘T IGN i ICGC;\:::I'ION
| N L e,
| |
! |
3 ! H1
| I
| ; - TR HOUR METER
s iyl
! ! ‘ ‘
L oV
I | o
| |
I ‘ I
I I
SOL1
HYDRAULIC
r SOLENO\D—‘
i | M4
] o] |
} ‘ } MOTOR
! | ! S1
| | CLAVMP
! | | LT30HD/LT40HD G24
L] S2 Alternator Charging
TURNER . .
' Electric Blade Guide
33 Dayton Drum Switches HDO0103
LO/‘\D‘ER
||
S4
TOE E‘!O‘ARDS
||
FIG. 5-5
Electrical Information G2487doc032612 5-5



Electrical Information
Electrical Symbol Diagram, LT40HD G24

5.6 Electrical Symbol Diagram, LT40HD G24

LT40HD Rev. AM - B3
B1
12 VOLT BATTERY
+ L~
LT
R
KS1 L
T”’*KEYSWITCH***" AMP METER I }
! BAT } o o REGULATOR |
! 3 R1 |
I
| ! |
! 3 wo | PCB1
‘ ‘ #
! | H SPEED
| } ot ICONTROL|
3 i
i ! KEY
i } (ON
! ACCHON  pce | @ s6
| — }—.‘H 12 § cBl | pe---- DRUM SWITCH -~ -~ - - :
! i 50A
I
|
i } ONAN
| | IGNITION ———
} } CONTROL
i IGN‘+S‘T IGN i
i | !
! i HOUR METER
: ‘ )
| | ®
| |
I
| ST !
| ST !
L =
o ! LT30HD/LT40HD G24 HDO104
Regulator Charging
Manual Blade Guide
Dayton Drum Switches
SOL1
HYDRAULIC
r SOLENOIDf‘
| |
} | | | H‘(D’I\?/L4L.JL\C
; | } PUMP .
} ‘ } MOTOR
| ‘ } S1
| | CLAMP
l ] ]
! 1 $2
77777777 TUI‘QN‘ER
il
S3
LO/‘\D‘ER
I
sS4
TOEE‘IOT%RDS
I
FIG. 5-6
5-6 G2487doc032612 Electrical Information



Electrical Information
Electrical Components, LT30/LT40 G24

5.7 Electrical Components, LT30/LT40 G24

Component | Manufacturer | Manufacturer | Wood-Mizer Description
Part No. Part No.
A1 CS-130 Delco-Remy 050287 1 | Alternator, 12 Volt, 105 Amp Maximum
A2 P04270 Amp Meter
B1 524MFD Deka P09725-1 | Battery, 12 VoIt LT30/40 (See Section 5.9)
CB1 30056-50 Cole-Hersee A04706 Circuit Breaker, 50 Amp, 12 Volt Auto Reset
H1 T40 Series ENM Corp. P09631 Hour Meter, 12 Volt, Low Power T40 Series
KS1 121801 General P04350 Key Switch, 4-position (Accessory, Off, Ignition, Start)
L1 2128 General P04986 Light, Red Warning, For Alternator Malfunction
L2 2129 General P20436 Light, Green Indicator, For Key Switch In Acc Or Ign Position
M1 A07974 Wood-Mizer A07974 Motor, 12 Volt Power Feed
M2 N/A Leeson 2 A04367 Motor, 12 Volt Up/Down
M3 P09698-1 3 Klauber A10365 Motor, 12 Volt Blade Guide Arm 53:1 Gear
PCB1 A07800-W Wood-Mizer A07800-W | Control Assembly, Pre-92 Power Feed (includes items below &
S5 Drum Switch)
A07751 Wood-Mizer AO07751 Circuit Board, Pre-92 Power Feed
A06963 Wood-Mizer A06963 Module Assembly, MOSFET Power
024756 Wood-Mizer 024756 Diode Assembly, Pre-92 Power Feed
A07793 Wood-Mizer A07793 Potentiometer, Power Feed
P06257 Davies Molding 2300CK Knob, Speed Control
R1 191-1847 Onan P09679 Regulator, Onan 35 Amp
S5 2601-AG2-S14 Square D A077994 | Drum Switch, Power Feed Fwd/Reverse Motor
S6 2601-AG2-S13 Square D A117585 | Drum Switch, Up/Down Motor
S7 1121-0004 McGill P10006 Toggle Switch, Blade Guide In/Out Motor

"105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement
of mounting bracket (see parts section). Existing brackets can be modified to accept 105A alternator by grinding enough material
(approx. 1/16” - 1/8”) from the bottom of the mounting plates to clear the larger alternator body.

2 Replaces Leeson motor #S.1. 2917-A (10/01) and Owosso motor #PV-28147Q originally supplied (12/00).

3 Replaces P09698 Von Wiese motor originally supplied.

4 Replaces M04237 Dayton drum switch originally supplied until 1/91.

5 Replaces A04705 Dayton drum switch w/spring originally supplied until 1/91. Replacement spring P04020 still available for old drum

switch.

Electrical Information

G2487doc032612

5-7



Electrical Information
Electrical Components, LT30HD/LT40HD G24

5.8 Electrical Components, LT30HD/LT40HD G24

Component | Manufacturer | Manufacturer | Wood-Mizer Description
Part No. Part No.
A1 CS-130 Delco-Remy 050287 1 | Alternator, 12 Volt, 61 Amp Maximum
A2 P04270 Amp Meter
B1 DP24M 2 Deka P09853-1 | Battery, 12 Volt LT30/40 (See Section 5.10)
CB1 30056-50 Cole-Hersee A04706 Circuit Breaker, 50 Amp, 12 Volt Auto Reset
H1 T40 Series ENM Corp. P09631 Hour Meter, 12 Volt, Low Power T40 Series
KS1 121801 General P04350 Key Switch, 4-position (Accessory, Off, Ignition, Start)
L1 2128 General P04986 Light, Red Warning, For Alternator Malfunction
L2 2129 General P20436 Light, Green Indicator, For Key Switch In Acc Or Ign Position
M1 PR-4P07Q Owosso A07974 Motor, 12 Volt Power Feed
M2 N/A Leeson 3 A04367 Motor, 12 Volt Up/Down
M3 P09698-1 4 Klauber A10365 Motor, 12 Volt Blade Guide Arm 53:1 Gear
M4 08714 Monarch Hyd. 0528075 | Motor, 12 Volt Hydraulic Pump
PCB1 A20428 Wood-Mizer A20428 Circuit Board, Control Box
R1 191-1847 Onan P09679 Regulator, Onan 35 Amp
S1 03721 Monarch Hyd. P09593 Switch, Hydraulic Pump Lever
S2 03721 Monarch Hyd. P09593 Switch, Hydraulic Pump Lever
S3 03721 Monarch Hyd. P09593 Switch, Hydraulic Pump Lever
S4 03721 Monarch Hyd. P09593 Switch, Hydraulic Pump Lever
S5 2601-AG2-S14 Square D A077996 | Drum Switch, Power Feed Fwd/Reverse Motor
S6 2601-AG2-S13 Square D A11758 7 | Drum Switch, Up/Down Motor
S7 1121-0004 McGill P10006 Toggle Switch, Blade Guide In/Out Motor
SOL1 3336 Monarch Hyd. P09595 Solenoid, Hydraulic Pump Motor

1105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement
of mounting bracket (see parts section). Existing brackets can be modified to accept 105A alternator by grinding enough material

(approx. 1/16” - 1/8”) from the bottom of the mounting plates to clear the larger alternator body.
2 Replaces 8T24 originally supplied.
3 Replaces Leeson motor #S.1. 2917-A (10/01) and Owosso motor #PV-28147Q originally supplied (12/00).
4 Replaces P09698 Von Wiese motor originally supplied.

5 Bosch motor P09955 replaced by vendor with Iskra motor 1/06. Brush kit P09585 no longer available to service Bosch motor. Re-
place motor using kit 052807 (See Form #1578 for applicable discount information). Use Brush Kit 038682 to service lksra motor.

6 Replaces M04237 Dayton drum switch originally supplied until 1/91.

7 Replaces A04705 Dayton drum switch w/spring originally supplied until 1/91. Replacement spring P04020 still available for old drum
switch.

5-8 G2487doc032612 Electrical Information


http://www.woodmizer.com/manuals/forms/1578.pdf

5.9 Battery Specifications, LT30/LT40 G24

Electrical Information
Battery Specifications, LT30/LT40 G24

5.10 Battery Specifications, LT30HD/LT40HD G24

Group | Type No. Performance Level Approximate Maximum Overall Dimensions
No. Weight
Cranking Reserve Wet Length Width Height
Performance Capacity
24 524MFD 535CC 90 35.5Ib. 10.25in. 6.75in. 9.0in.
(16.1 kg) (260 mm) (171 mm) (229 mm)
TABLE 5-1

! Replaces 3T24 orginally supplied.

Group | Type No. Performance Level Approximate Maximum Owverall Dimensions
Hio. Weight
Cranking Reserye Wet Length Width Height
Performance Capacity
24 OP2am 1 B15CC -- 3201b. 10.75 in 6.75in 9875 n.
(17.7 kg) {273 mm) (171 i) {251 mm}
TABLE 5-2

Group | Type No. Performance Level Approximate Maximum Overall Dimensions
No. Weight
Cranking Reserve Wet Length Width Height
Performance Capacity

24 DP24M ! 515CC --- 39.0 Ib. 10.75in. 6.75in. 9.875in.

(17.7 kg) (273 mm) (171 mm) (251 mm)
TABLE 5-2
" Replaces 8T24 originally supplied.
Electrical Information G2487doc032612 5-9


Rose
Stamp


5.11 Wiring Diagram, LT30/LT40 G24

LT30
LT40

UP/DOWN
MOTOR

ORANGE

Rev. C3
Rev. C4

LT30/LT40 G24
w/Alt/SqD Switches (Plastic Covers)

H— vELLOW

FEED
MOTOR

o
m}
o
CIRCUIT
BREAKER

I
LIGHT ==
LIGHT,
@5 3 [ 2] up
KEY
SWITCH
@6 ' 4 @2 DOWN BA
UP/DOWN | Yo aw
SWITCH IGN e
RED
—_
—
= GREEN

INSTRUMENT
PANEL

@ WARNING: Incorrect connection will damage ignition module.

Electrical Information
Wiring Diagram, LT30/LT40 G24

STARTER
W/SOLENOID
S
N =
COIL
— (+TERMINAL)
-_—
-
‘I/ ENGINE
ALTERNATOR
PR
BOARD GND
POT. B
v—l =a GREEN
FEED
CONTROL 12V
DIODE RED
YELLOW E é .
& MODULE—|
BLUE ©
‘ 4 @6
FWD/REV
SWITCH
p—
REV ? ! ‘ 3 , ° BROWN
RED
GREEN
GREEN
+
BATTERY 300096
FIG. 5-7

Electrical Information

G2487doc032612

5-11



Electrical Information
Wiring Diagram, LT30/LT40 G24

5.12 Wiring Diagram, LT30/LT40 G24

LT30 Rev. B3 - C2
LT40 Rev. B4 - C3

STARTER
LT30/LT40 G24 WSOLENOID ENGINE
w/Alt/Dayton Switches (Metal Covers) o G_ROLJ& ® cnoine
— (+TECR?/I|LNAL)
=
BLADE lﬁ ’m
'\%%% . ALTERNATOR
BLADE g ; g
GUIDE © 5
SWITCH

BLUE

= RED
UP/DOWN =
MOTOR i
HOUR - =H— YELLOW
w METER( _
o
g YELLOW
UP/DOWN S ON
SWITCH LIGHT LIAGL"_‘rT
uP FEED
@5 ®3 @ MOTOR
:. KEY
switcH | la
| K | & ®21 pown BAT " crourr
1 —} | BREAKER
ST @ @
IGN ACC
? GREEN

INSTRUMENT
PANEL

@ WARNING: Incorrect connection will damage ignition module.

@ Module replaces transistor after 4/90.

FEED
CONTROL

Jo ommmr]
BOARD GND
POT. B
d =§ GREEN
+12V
DIODE RED
YELLOW @ ¥y
i ® O
g MODULE
&
‘ 4 @5
FWD/REV
IT
9o 5
I 3 T BROWN
RED
GREEN
GREEN
+
BATTERY 300097

5-12 G2487doc032612

Electrical Information



5.13 Wiring Diagram, LT30/LT40 G24

Electrical Information
Wiring Diagram, LT30/LT40 G24

LT30 Rev. AJ - B2
LT40 Rev. AJ - B3
LT30/LT40 G224 STARTE

prior to Alternator

? cgpe
SRSINE) (+TERMINAL)
[ ]
_—: REGULATOR
——
- ®
ENGINE

UP/DOWN
MOTOR

BOARD GND

GREEN
w FEED
H CONTROL +12V
UP/DOWN g @ REe
SWITCH 8 vewow P
uP FEED g MODULE
®s @ e MOTOR sk 5
q GIRCUIT FWD @2 ‘4 @6
FWD/REV
REATER .< SWITCH
1 [ 5
REV T’ 3 *’ BROWN
RED
GREEN
INSTRUMENT
PANEL
GREEN
]
_ +
@ WARNING: Incorrect connection will damage ignition module. BATTERY
@ Module replaces transistor after 4/90. 300098
FIG. 5-9

Electrical Information G2487doc032612

5-13



Electrical Information
Wiring Diagram, LT30HD/LT40HD G24

5.14 Wiring Diagram, LT30HD/LT40HD G24

LT30HD Rev. C6
LT40HD Rev. C6
STARTER
LT30HD/LT40HD G24 | wso&woo
w/Alt/SqD Switches (Plastic Covers) - TP e el
COIL
— (+TERMINAL)
-_—
-
‘|/ ENGINE
ALTERNATOR
Y POWER FEED|
UPIDOWN : BOARD GND
o veLLow " =§ GREEN
FEED
CONTROL ‘ | e
DIODE
ON - - YELLOW s
es s @ e FEED g Voot |
P MOTOR BLUE &l
SWITCH |5 ‘ Py
@ ) P2 pown o " | cireur ¢ °
FWD/REV
UP/DOWN |1 oo SWITCH
SWITCH IGN 7o ? 1 % ’5
: ‘RED. I BROWN
— RED
? GREEN GREEN
INSTRUMENT
PANEL
GREEN
— + HYDRAULIC
POWER
@ WARNING: Incorrect connection will damage ignition module. BATTERY HYDRAULIC CONTACT
GROUND
CONTACT HDO0099
FIG. 5-10

5-14 G2487doc032612 Electrical Information



Electrical Information
Wiring Diagram, LT30HD/LT40HD G24

5.15 Wiring Diagram, LT30HD/LT40HD G24

LT30HD Rev. C3-C5
LT40HD Rev. B4 - C5
STARTER
LT30HD/LT40HD G24 WISOLENOID
SRGUND ®
w/Alt/Dayton Switches (Metal Covers) o ] 1 o
COIL
— (+TERMINAL)
=
BLADE l’ ENGINE
l\?(%’%% ALTERNATOR
BLADE sl IFle
GUIDE g o
SWITCH
— RED —
= PO
U&gD_IQOVI\QN B BOARD GND
+ POT. 0 |z
HOUR ? | e oA | creen
w METER( _ FEED v
Z - CONTROL . —
UP/IDOWN 8 oN &)
SWITCH LIGHT AT YELLOW i e
e: o o v il FEED g Moout] |
MOTOR BLUE 2
KEY
switcH |fa 1
Qo '4 ®2 DOWN BAT i CIRCUIT FWD @2 4 @6
BREAKER FWD/REV
L P SWITCH
1GN 1 1 [ ~= 5
— RED
? GREEN GREEN
INSTRUMENT
PANEL
GREEN
— + HYDRAULIC
POWER
@ WARNING: Incorrect connection will damage ignition module. BATTERY HYDRAULIC CONTACT
GROUND
@ Module replaces transistor after 4/90. CONTACT HDO0100
FIG. 5-11

Electrical Information G2487doc032612 5-15



Electrical Information
Wiring Diagram, LT40HD G24

5.16 Wiring Diagram, LT40HD G24

LT40HD Rev. AM - B3
LT30HD/LT40HD G24 STARTER —
prior to Alternator ENGINE (L TERMINAL)
: [ ]
— REGULATOR
[ ®

ENGINE

RED

FEED GREEN
¢ CONTROL 12V
UP/DOWN g @ Reo
SWITCH g YELLOW - Py ~
up FEED i MODULE—|
@5 @3 @1 |' MOTOR . g
/[ KEY
\ & | & P27 pown Pt | SWITCH | ey
| O BREAKER
S (@ @ %
IGN ACC
? GREEN
INSTRUMENT
PANEL
I
” GREEN
— * HYDRAULIC
POWER
@ WARNING: Incorrect connection will damage ignition module. BATTERY HYDRAULIC CONTACT
GROUND
@ Module replaces transistor after 4/90. CONTACT HDO0101
FIG. 5-12

5-16 G2487doc032612 Electrical Information



G24 Engine

Safety, Operation, Maintenance
& Parts Manual

1992 LT30 rev. C4 - F3
1992 LT40 rev. C5-F4
1992 LT30HD rev. C7 - F7
1992 LT40HD rev. C7 - F7

all safety information and instructions before oper-

n Safety is our #1 concern! Read and understand
ating, setting up or maintaining this machine.

October 1994
Form #655



Table of Contents Section-Page
SECTION 1 SAFETY & GENERAL INFORMATION 1-1

1.1 RETUBIING .o 1-1

1.2 ENGINe OPeration........cccveiiiiiiiece et 1-1

13 Battery Handling ..........ccooooioiiiiiee s 1-2
SECTION 2 OPERATION 2-1

2.1 Starting The ENQINE ......cviieiece e 2-1
SECTION 3 MAINTENANCE 3-1

3.1 Air Filter & Pre-Cleaner ..ot 3-2

3.2 ENGINe Oil & FITEr ..o 3-3

3.3 AIr CoOlING SYSTEIM ...t 3-4

3.4 FUBT FIITET .o 3-5

3.5 BaLIBIY ..o s 3-6

3.6 AREINALOr Belt.. .o 3-7

3.7 Drive Belt AdJUSIMENT..........cocoiiiiiie e 3-8

3.8 Miscellaneous MainteNANCE .........c.ccerevvrrerieienesee e e 3-10

3.9 RPM AGJUSTMENLS ...ttt et sne 3-11
SECTION 4 REPLACEMENT PARTS 4-1

4.1 How TO Use The Parts LiSt........cccoooeiiiriiiieeeeiee e 4-1

4.2 SaAMPIE ASSEMDIY ... 4-1

4.3 5-Gallon Fuel Tank (3/93+) ..o 4-2

4.4 3-Gallon Fuel Tank (5/91 - 2/93) ....cccovieeieie et 4-4

4.5 Engine Assembly (w/Front-Pull Choke 9/95+) ........cccccvvveieieiiinceen, 4-7

4.6 Engine Assembly (w/Dual-Manifold Muffler 7/93 - 9/95) .................. 4-11

4.7 Engine Assembly (w/Cable Throttle 2/93 - 6/93) ........cceocevvrveieienenns 4-15

4.8 Engine Assembly (Mechanical Throttle 5/91 - 1/93) .......c.cccoveieinnene 4-19
i G24920c121211 Table of Contents



Table of Contents

SECTION 5 ELECTRICAL INFORMATION
5.1 Electrical Symbol Diagram, LT30/LT40 G24.........cccccovvvvvievieineieenne 5-1
5.2 Electrical Symbol Diagram, LT30/LT40 G24S.......cccccovvvvieviverinesnenn 5-2
5.3 Electrical Symbol Diagram, LT30HD/LT40HD G24 (Rev. C7-E6) .....5-3

Section-Page

5-1

5.4 Electrical Symbol Diagram, LT30HD/LT40HD G24 (Rev. E7 - F7)....5-4
5.5 Electrical Symbol Diagram, LT30HD/LT40HD G24s (Rev. C7-E6)....5-5
5.6 Electrical Symbol Diagram, LT30HD/LT40HD G24s (Rev. E7 - F7) ..5-6
5.7 Electrical Components, LT30/LT40 G24/G24S ......c..ccccevvevvveicvevinernnnn 5-7
5.8 Electrical Components, LT30HD/LT40HD G24/G24s (Rev. C7 - E6) .5-8
5.9 Electrical Components, LT30HD/LT40HD G24/G24s (Rev. E7 - F7)5-10
5.10 Battery Specifications, LT30/LT40 G24/G24s ........ccccoevvevcvicvevenennnnn. 5-12
5.11  Battery Specifications, LT30HD/LT40HD G24/G24s.......c..cccccvvuvnee.n. 5-13
5.12  Wiring Diagram, LT30/LT40 G24 .......ccoccveveieieieeeeece e 5-14
5.13  Wiring Diagram, LT30/LT40 G24S ......ccccevveneeieesiee e sieeseesiee e 5-15
5.14  Wiring Diagram, LT30HD/LT40HD G24 .......cccooeieiveiiiiieieieenines 5-16
5.15  Wiring Diagram, LT30HD/LT40HD G24S......ccccoceviiveienirieesnsienenes 5-17
Table of Contents G2492doc121211 iii



Safety & General Information
Refueling

SECTION 1 SAFETY & GENERAL INFORMATION

This symbol calls your attention to instructions concerning your personal safety. Be sure
A to observe and follow these instructions. This symbol accompanies a signal word. The
word DANGER refers to hazards that can cause death or serious, irreversible personal
injury. The word WARNING suggests a safety hazard that can cause personal injury.
CAUTION refers to hazards that can cause damage to the equipment or property only.

Read all safety instructions before operating this equipment and observe all safety warn-
ings! Read the manufacturer’s operation manual and observe any additional safety warn-
ings applicable to the specific make and model you have purchased.

1.1 Refueling

WARNING! Store gasoline away from sawdust and other flammable materials.
WARNING! Do not store gasoline near hot or burning materials.

WARNING! Do not smoke near gasoline storage tank or during refueling.

1.2 Engine Operation

DANGER! Do not operate engine in enclosed areas. Car-bon Monoxide poisoning may
A occur.
DANGER! Do not operate engine without proper and oper-ational spark arrester/muffler.

WARNING! The engine exhaust from this product contains chemicals known to the State of
California to cause cancer, birth defects or other reproductive harm.

1.3 Battery Handling

WARNING! Batteries can explode when charging or boost-ing. Always wear eye
protection.

WARNING! Keep cigarettes, flames or sparks away from battery.

WARNING! Charge the battery in a well-ventilated area. Do not attempt to charge a
frozen battery.

CAUTION! Place a rag over battery vent holes when han-dling to avoid electrolyte
squirting from holes.

Safety & General Information G2492doc121211 1-1



Operation
Starting The Engine

SECTION 2 OPERATION
2.1 Starting The Engine

To start the engine:
Turn the key switch on the control panel to the START position and release.

If the engine needs choking to start, pull the choke wire out until the engine starts. Push
the choke wire in after the engine starts.

For more information, see the engine manufacturer’s operation manual.

If the fuel tank was recently filled or replaced, squeeze the primer bulb once or twice
before trying to start the engine. NOTE: If pumping problems are experienced, make sure
the out-flow end of the hose line is connected to the fuel filter (LT30 Rev. D7+/LT40 Rev.
D8+/LT30HD & LT40HD Rev. E1+) or to the fuel pump (LT30 Rev. C4 - D7/LT40 Rev. C5
- D7/LT30HD & LT40HD Rev. C7 - D9). If pumping problems are still experienced, hold
the primer bulb in a vertical position while squeezing. This allows the fuel check valve to
operate properly.

WARNING! Do not start the engine when the clutch/brake
lever is in the engaged (down) position. Always be sure the
blade is disengaged and all persons are away from the
blade before starting the engine.

WARNING! Make sure the carriage fwd/rev switch is in the
neutral position before turning the key switch to the ON or
ACC position. This will prevent unintended carriage move-
ment.

Operation G2492doc121211 2-1



Maintenance
Air Filter & Pre-Cleaner

SECTION 3 MAINTENANCE

IMPORTANT! The Wood-Mizer maintenance schedule
takes into account the specific use of engines in the
Wood-Mizer sawmill. Therefore, the schedule may require
certain procedures be performed at different time intervals
than found in the engine manufacturer's manuals. Refer to
the manufacturer's manual if you need more information on
how to perform a procedure or on the engine itself.

- This symbol identifies the interval (hours of operation) which each maintenance proce-
/9/> dure should be performed. "AR" signifies maintenance procedures which should be per-
formed as required.

3.1 Air Filter & Pre-Cleaner

~ Service the pre-cleaner every four hours of operation. Service by gently shaking excess

~
~

4~ sawdust and debris from the foam piece.

~_ Clean the air filter (air cleaner element) and pre-cleaner (element wrapper) every eight

~

&~ hours of operation. See the engine manual for further instructions.

~__ Replace the air filter (cleaner) every 200 hours of operation.

0>

~ Replace the pre-cleaner (element wrapper) every 2000 hours of operation.
2000

3.2 Engine Oil & Filter

. Check the oil level every 8 hours of operation. Add oil as necessary. See the engine man-
LE/> ual for oil viscosity and grade recommendations.

IMPORTANT! During initial break-in, change the oil and the

oil filter after the first 5 hours and every 50 hours thereafter.

Continue to check oil level every 8 hours of operation and
[\ refill as necessary.

50 >

3-2 G2492doc121211 Maintenance



Maintenance
Air Cooling System

3.3 Air Cooling System

—_ Wash the engine or brush off sawdust and debris every 50 hours of operation. Clean the
@\/\” spark arresters, breather pipe, cylinder head and cylinder cooling fins. Remove any dust,
dirt or oil. See engine manual for further instructions.

3.4 Fuel Filter

D Replace the fuel filter every 100 hours of operation.
100>

3.5 Battery

-~ Check the battery electrolyte level every 50 hours of operation. See manufacturer's man-
L?Q) ual for instructions.

WARNING! Batteries contain explosive gases. Always
wear eye protection and keep face away when charging or
boosting battery. Charge battery in well-ventilated area.
Keep battery away from hot or burning materials. Avoid
spilling electrolyte when handling.

3.6 Alternator Belt

Adjust the alternator belt as needed. Check the alternator belt for tension and wear when
battery is not charging properly or when the alternator belt is squealing. To tighten the
belt, loosen the adjustment bolt and lock washer. Pivot the alternator away from the motor

until the belt has 3/16" (5 mm) deflection with a 5 Ib. deflection force. Retighten the adjust-
ment bolt.

See Figure 3-1.

3-4 G2492doc121211 Maintenance



Maintenance
Fuel Filter

Loosen bolt to

pivot alternator
clockwise and

tighten belt

FIG. 3-1
3H0021

3.7 Drive Belt Adjustment

~_ See Figure 3-2. Check the drive belt tension after the first 20 hours, and every 50 hours

| %0~ thereafter. The drive belt should have 7/16" (11 mm) deflection with a 14 Ib. deflection
force. To adjust the drive belt, remove the two belt covers located underneath the engine.
Loosen the turnbuckle jam nuts. Turn the turnbuckle counterclockwise (as viewed from
the top) to tighten the belts, clockwise to loosen the belts. Retighten the jam nuts.
Replace the belt covers.

\ Turn turnbuckle
counterclockwise

to tighten
drive belts

FIG. 3-2

SMO0055B

Maintenance G2492doc121211 3-5



Maintenance
Battery

NOTE: A longer turnbuckle is available as a retrofit for gas or electric sawmills built before
9/92. The longer turnbuckle will provide more adjustment for the drive belts.

\Xﬁ;\/ Periodically check all belts for wear. Replace any damaged or worn belts as needed.

E};> Adjust the drive belt support as needed. The drive belt support is designed to extend belt

~ life. The support bracket should be adjusted to NOT touch the drive belt when the clutch
handle is engaged (down paosition), AND to hold the drive belt away from the engine pul-
ley when the clutch handle is disengaged (up position).

DANGER! Do not for any reason adjust the drive belt sup-
port with the motor running. Always stop the motor before
reachng or looking into the drive belt area.

1. Make sure the motor is not running. Loosen the adjustment bolt.

2. Position the support bracket so it does not touch the drive belt with the clutch handle
engaged, and does hold the drive belt away from the motor pulley with the clutch handle
disengaged.

3. Retighten the adjustment bolt to 25-27 pound feet (34-37 newton meters).

Loosen balt to
adjust belt
support

3HO109

NOTE: Drive belt support brackets are supplied on electric sawmills built after 1/92,
gas and diesel sawmills after 9/92. The brackets can be retrofitted to older models.
Replacing two drive belts with a single common-backed belt also will prevent belt
jumping and increase belt life.

3-6 G2492doc121211 Maintenance



2

3.8

~
T~

M

S~

\\

3.9

2.

50 >

Maintenance
Miscellaneous Maintenance

Miscellaneous Maintenance

Clean and inspect the spark arresters every 50 hours of operation. Replace if damaged.

~

Inspect the spark plugs every 100 hour of operation. Remove any deposits and adjust

10/ gap if necessary. See engine manual for further information.

Adjust the valve clearance every 500 hours of operation. See engine manual for further

500> details.

Clean carbon and lead deposits from the cylinder head every 1000 hours of operation.

1000> See engine manual for further details.

RPM Adjustments

DANGER! Remove the blade from the sawmill before
A checking engine RPM.

Check the RPM with a tachometer after the first 20 hours of operation and every 200

hours thereafter. High-end RPM should be 3400-3600RPM and low-end RPM should be

1800 (£100).

Before checking the RPM, make sure belt and brake strap tension are correct (See Saw-
mill Maintenance).

Start the engine to measure the low-end RPM.

See Figure 3-4. Make sure that the throttle linkage is not affecting the engine RPM while
the clutch/brake handle is disengaged.

Make sure the cable is not bent or kinked. If necessary, rotate the clamp on bracket B
until the cable spring, cable guide, cable, and throttle brackets are aligned. NOTE: It is
important that the above components are aligned. Proper alignment allows any slack in
the cable (when engine is idling) to slide down into the cable spring. This maintains free
operation of the cable and prevents the cable from kinking. Make sure the shoulder bolt
does not rub against the crankcase vent tube.

Refer to the engine manual to adjust the low-end RPM.

3-10

G2492doc121211 Maintenance



Maintenance
RPM Adjustments

3. Engage the clutch handle to throttle the engine and measure the high-end RPM.

See Figure 3-4. To adjust the high-end RPM, lower or raise the cable guide in the throttle
cable bracket until the cable spring extends 1/4" - 3/8" (6.4 - 9.5 mm) when the engine is
at 3400-3600 RPM. Bend the high speed stop on bracket B down until it touches bracket
A. This will prevent over-revving the en ne when tightening the belt adjustment. To
adjust for low-end RPM, adjust the idle screw on bracket B until the RPM is 1800 (£100).
NOTE: A properly adjusted throttle will extend the cable spring 1/4" to 3/8" (6.4 - 9.5 mm)
when running and have a slight amount of slack in the cable when idling.

Bracket A

adjustment
screw

Throttle
cable—p,

E 44— Throttle 3H0014
. cable
-~ _ spring

FIG. 3-4

Maintenance G2492doc121211 3-11



Replacement Parts
How To Use The Parts List

SECTION 4 REPLACEMENT PARTS

4.1 How To Use The Parts List

4

m  Use the table of contents or the index to locate the assembly that contains the part

you need.

m  Go to the appropriate section and locate the part in the illustration.

m Use the number pointing to the part to locate the correct part number and descrip-

tion in the table.

m Parts shown indented under another part are included with that part.

m  Parts marked with a diamond () are only available in the assembly listed above the

part.

See the sample table below. Sample Part #A01111 includes part F02222-2 and subas-
sembly A03333. Subassembly A03333 includes part S04444-4 and subassembly
K05555. The diamond () indicates that S04444-4 is not available except in subassembly
A03333. Subassembly K05555 includes parts M06666 and FO7777-77. The diamond (e)

indicates M0O6666 is not available except in subassembly KO5555.

4.2 Sample Assembly

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

SAMPLE ASSEMBLY, COMPLETE (INCLUDES ALL INDENTED PARTS BELOW) A01111 1
4 Sample Part F02222-22 1
Sample Subassembly (Includes All Indented Parts Below) A03333 1

5 Sample Part (@ Indicates Part Is Only Available With A03333) S04444-4 1 2
Sample Subassembly (Includes All Indented Parts Below) K05555 1

6 Sample Part (@ Indicates Part Is Only Available With KO5555) M06666 2 L 4
7 Sample Part FO7777-77 1

To Order Parts:

m  From the continental U.S., call 1-800-525-8100 to order parts. Have your customer

number, vehicle identification number, and part numbers ready when you call.

m  From other international locations, contact the Wood-Mizer distributor in your area

for parts.

Replacement Parts G2492doc121211



Replacement Parts
5-Gallon Fuel Tank (3/93+)
4.3 5-Gallon Fuel Tank (3/93+)
REF DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
TANK ASSEMBLY, 5-GALLON RED GASOLINE A12285 1
1 Tank, 5-Gallon Red Fuel P12167 1 L 4
2 Pickup, 9" Fuel P12172 1
3 Cap, 3 or 5-Gallon Fuel Tank P09683 1
4 Fitting, 1/4" NPT Plastic Female Disconnect P12175 1
5 Fitting, 3/8” NPT Hex Plug pP103671 1
HOSE, FUEL LINE WITH PRIMER BULB 014497 2 1
Bulb Kit, Fuel Primer Replacement 014496 2 1
Bulb, Fuel Primer 014481 1 L 4
Clamp, 7/32 - 1/2 Hose P649 2 2
Instruction Sheet, Fuel Primer Bulb Replacement 014496-590 1
8 Hose, 1/4” ID Fuel P642 2 6.5 Ft
9 Clamp, 7/32 - 1/2 Hose P649 2 2
10 | FITTING, 1/4" NPT PLASTIC MALE DISCONNECT P12176 3 1

1 Plug fitting P10367 added 11/03. Hole added to fuel tank to accommodate return line for fuel injected engines.

2 Fuel Line Assembly w/Primer Bulb replaces P10083 originally supplied. UV-resistant primer bulb kit 014496 available separately.
Fuel Line P642 replaces R01890-1 originally supplied. Hose Clamp P649 replaces plastic clamp P12374 previously supplied.

3 Replacement requires gty. 1 hose clamp (P649).

4-2 G2492doc121211 Replacement Parts



4

Replacement Parts
5-Gallon Fuel Tank (3/93+)

3H0285C

FIG. 4-1

4-3

G2492doc121211

Replacement Parts



Replacement Parts
3-Gallon Fuel Tank (5/91 - 2/93)
4.4 3-Gallon Fuel Tank (5/91 - 2/93)
REF DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
TANK ASSEMBLY, 3-GALLON RED GASOLINE A09694 1 1 *
1 Tank, 3-Gallon Red Fuel P09689 1 L 4
2 Cap, 3 or 5-Gallon Fuel Tank P09683 1
3 Fitting, 1/4" NPT 90° Elbow P09696
4 Fitting, Male Disconnect P07830 2 1 *
HOSE, FUEL LINE WITH PRIMER BULB 0144973 1
Bulb Kit, Fuel Primer Replacement 014496 3 1
Bulb, Fuel Primer 014481 1 2
Clamp, 7/32 - 1/2 Hose P649 3 2
Instruction Sheet, Fuel Primer Bulb Replacement 014496-590 1
7 Hose, 1/4” ID Fuel p642 3 6.5 Ft
Clamp, 7/32 - 1/2 Hose P649 3 2
8 FITTING, 1/4" NPT FEMALE DISCONNECT P07831 2 1 *
9 O-RING KIT, METAL DISCONNECT FITTINGS P07832 4 1

13-Gallon fuel tank A09694 replaced by A12285 5-Gallon tank. Requires two P11258 24" rubber straps and one P12176 Male Dis-
connect Fitting. See Section 4.3

2 Metal Disconnect fittings P07830 and P07831 may be replaced with plastic fittings P12175 & P12176. See Section 4.3. Replacement
of fittings also requires qty. 1 hose clamp (P649).

3 Fuel Line Assembly w/Primer Bulb replaces P10083 originally supplied. UV-resistant primer bulb kit 014496 available separately.
Fuel Line P642 replaces R01890-1 originally supplied. Hose Clamp P649 replaces plastic clamp P12374 previously supplied.

4Includes O-rings for male and female metal fittings. Fittings may be replaced with plastic fittings P12175 & P12176. See Section 4.3

4-4 G2492doc121211 Replacement Parts



Replacement Parts
3-Gallon Fuel Tank (5/91 - 2/93)

3H0112B-1

FIG. 4-2

Replacement Parts G2492doc121211 4-5



Replacement Parts
Engine Assembly (w/Front-Pull Choke 9/95+)

4.5 Engine Assembly (w/Front-Pull Choke 9/95+)

REF DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

ENGINE ASSEMBLY, 24HP ONAN P224G A11631 1

1 Engine, Onan Model P224 (See Form #202 for complete list of engine parts) P11463 1

2 Filter, Onan 20/24Hp Air P07566 1

3 Pre-Cleaner, Onan 20/24Hp Air P07961 1

4 Plug, Onan Spark (Champion #RS17YX) P06819 2

5 Filter, Onan 24Hp Qil P09881 1

6 Filter, In-Line Fuel P07570 1

7 Starter Motor, Onan P06830 1

Muffler Retrofit, P224 Onan 24Hp Single K12372 1

Muffler Replacement Kit, T260 Onan 24HP K12746 1

Muffler, Onan 24Hp Single-Type #541-0315 P12369 1

Spark Arrester, Onan 24HP Single-Type #155-2429-05 P12370 1

10 Oil Fill, Extended W/Dipstick Replacement P12371 1

Instruction Sheet, Onan P224 Muffler Upgrade K12372-135 1

11 Guard, Onan P224G Engine P11936 1

12 Screw, #10-24 X 1" Phillips Head Type 23 F05015-27 4

13 Coil, Onan P224 Ignition 055005 1 1

14 Spring, Onan Governor P04497 1

Spring, Onan Governor Surge Control 014541 1

Cables Retro, Onan Throttle and Front Pull Choke K12319 1

15 Cable, Onan 24hp Throttle P12313 1

Spring, Throttle 016033 1

16 Bracket, Throttle Cable Mount S12312 1

17 Bolt, 1/4" x 3/8" Shoulder (#10-24 Thread) F05004-57 1

18 Washer, 1/4" SAE Flat F05011-11 1

19 Nut, #10-24 Self-Locking F05010-14 1

20 Linkage Assembly, 24HP P224 Onan Throttle P12329 1

Nut, 1/4-20 Self-Locking (for shipping purposes only) F05010-9 2

Nut, #10-32 Self-Locking (for shipping purposes only) F05010-27 2

Instruction Sheet, Onan Throttle and Choke Upgrade K12319-418 1

Upgrade Kit, Onan Rear to Front Pull Choke K12953 2 1

21 Bracket, Front Pull Choke S12937 1

22 Wire, Onan Front Pull Choke P12916 1

23 Bolt, 1/4-20 x 3/4" Hex Head Full Thread F05005-1 2

24 Washer, 1/4" Split Lock FO05011-14 2

25 Linkage Assembly, 24HP P224 Onan Choke P12952 1

Instruction Sheet, Onan Choke Upgrade K12953-446 1

Carburetor Kit, Onan Repair 146-0500 (Spec A-F Only) P06826 3 1

26 Hose, 7" Oil Drain P10082 1

27 Cap, Oil Drain 3/8" Pipe P04332 1

Replacement Parts G2492doc121211



Replacement Parts
Engine Assembly (w/Front-Pull Choke 9/95+)

Oil, 10W30 Type CD L04869-1 .5 Gal 2
28 Pulley, 3-Groove Motor S10435 1
29 Key, 1/4" x 1/4" x 1 11/16" S04124 4 1
30 Bushing, 1 1/8" Split Taper P04306 1
31 BELT, 2BX74 DRIVE P10277-2 1
32 PLATE, MOTOR MOUNT W115435 1

BUSHING ASSEMBLY, MOTOR MOUNT PIVOT A04127 6 2 *
33 Bushing, Rubber Motor Mount Pivot P12164 1
34 Spacer, Motor Mount Pivot P05041 1
35 PLATE, MOTOR MOUNT PIVOT BUSHING S04403 2
36 BOLT, 5/16-18 X 2 1/2" 'U' P05039 2
37 NUT, 5/16-18 HEX LOCK F05010-6 2
38 BOLT, 3/8-16 X 1 1/2" HEX HEAD GRADE 2 F05007-3 4
39 WASHER, 3/8" SAE FLAT F05011-3 8
40 NUT, 3/8-16 HEX NYLON LOCK F05010-10 4
KIT, ALTERNATOR WITH BRACE K12801 ° 1
41 Alternator, 105A 12V 050287 ° 1
42 Brace, Alternator W12761 1
43 Bolt, 3/8-16 x 5 1/2" Hex Head Full Thread F05007-34 1
44 Nut, 3/8-16 Hex Nylon Lock F05010-10 1
45 Washer, 5/16" Split Lock F05011-13 1
46 Bolt, M8 X 1.25" X 1" Hex Head Full Thread F05004-40 1
WIRE ASSEMBLY, 61/105 AMP ALTERNATOR PLUG 015969 1
47 WASHER, 5/16" SAE FLAT FO5011-17 1
48 WASHER, 5/16" SPLIT LOCK F05011-13 1
49 BOLT, M8 X 1.25" X 1" HEX HEAD FULL THREAD F05004-40 1
50 PULLEY, 1979452 DELCO ALTERNATOR P03806 1
51 BELT, A33 ALTERNATOR P11542 1
BRACKET ASSEMBLY, DRIVE BELT SUPPORT SINGLE-PRONG A12243 1

52 Bracket, Drive Belt Support Single-Prong W12237 1 4
53 Washer, 3/8" Split Lock F05011-4 1
Instruction Sheet, Drive Belt Support Single-Prong A12243-420 1

1 Coil kit P06827 no longer available from vendor. If replacing original coil, order mount parts: Screw 055000, Nut 055001, Screw
055002, Clamp 055003 & Bracket 055004 in addition to Coil 055005. If coil is mounted on top of manifold, order coil 055005 only.

2 Rear pull choke replaced by front pull choke LT30 Rev. F3657+, LT40 Rev. F4483+, LT30HD Rev. F7481+, LT40HD Rev. F7038+.

3 Includes screw and plug package, gasket package, float valve, idle adjust needle and spring, mounting gaskets, and idle limit cap.

41-11/16" key replaces 1 1/4” or 2" key originally supplied.

5 105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement
of mounting bracket (W11543). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx.
1/16” - 1/8") from the bottom of the mounting plates to clear the larger alternator body.

6 A04127 no longer available. Purchase individual component parts P12164 and P05041.

4-8 G2492doc121211 Replacement Parts



Replacement Parts
Engine Assembly (w/Front-Pull Choke 9/95+)

s 29 _ 30
3 4= 31
Q

22 21424 A 28
23 50

53

17

14

3H0029B

FIG. 4-3

Replacement Parts G2492doc121211 4-9



Replacement Parts
Engine Assembly (w/Dual-Manifold Muffler 7/93 - 9/95)

4.6 Engine Assembly (w/Dual-Manifold Muffler 7/93 - 9/95)
REF DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
ENGINE ASSEMBLY, 24HP ONAN P224G A11631 1
1 Engine, 24Hp Onan P224 (See Form #202 for complete list of engine parts) P11463 1 L 4
2 Filter, Onan 20/24Hp Air P07566 1
3 Pre-Cleaner, Onan 20/24Hp Air P07961 1
4 Plug, Onan Spark (Champion #RS17YX) P06819 2
5 Filter, Onan 24Hp Qil P09881 1
6 Filter, In-Line Fuel P07570 1
7 Starter Motor, Onan P06830 1
Muffler Retrofit, P224 Onan 24Hp Single K12372 1
Muffler Replacement Kit, T260 Onan 24HP K127461 1
Muffler, Onan 24Hp Single-Type #541-0315 P12369 1 L 4
Spark Arrester, Onan 24HP Single-Type #155-2429-05 P12370 1
10 Oll Fill, Extended W/Dipstick Replacement P12371 1
Instruction Sheet, Onan P224 Muffler Upgrade K12372-135 1
11 Guard, Onan P224G Engine P11936 1
12 Screw, #10-24 X 1" Phillips Head Type 23 F05015-27 4
13 Coil, Onan P224 Ignition 055005 2 1
14 Spring, Onan Governor P04497 1
Spring, Onan Governor Surge Control 014541 1
Carburetor Kit, Onan Repair 146-0500 (Spec A-F Only) P06826 3 1
Cable Retrofit, Onan Rear Throttle and Choke K123194 1 .
15 Cable, Onan 24hp Throttle P12313 1
Spring, Throttle 016033 1
16 Cable, Onan 24hp Choke p123145 1 *
17 Bracket, Choke Cable Mount S$123105 1 L 4
18 Bracket, Throttle Cable Mount S12312 1
19 Bolt, 1/4" x 3/8" Shoulder (#10-24 Thread) F05004-57 1
20 Washer, 1/4" SAE Flat F05011-11 1
21 Nut, #10-24 Self-Locking F05010-14 1
22 Linkage Assembly, 24HP P224 Onan Throttle P12329 1
Nut, 1/4-20 Self-Locking (for shipping purposes only) F05010-9 2
Nut, #10-32 Self-Locking (for shipping purposes only) F05010-27 2
23 Clip, Onan Choke pP12567 1 *
24 Bolt, Onan Choke pP12568 5 1 .
25 Bracket, Choke Cable Assembly p12821 5 1 L 4
26 Screw, 10/32 x 5/16" Hex Washer Head Cap F05004-6 ° 2 *
Instruction Sheet, Onan Throttle Cable K12319-418 1
27 Hose, 7" Oil Drain P10082 1
28 Cap, Oil Drain 3/8" Pipe P04332 1
Replacement Parts G2492doc121211 4-11



Replacement Parts
Engine Assembly (w/Dual-Manifold Muffler 7/93 - 9/95)

Oil, 10W30 Type CD L04869-1 .5 Gal 2
29 Pulley, 3-Groove Motor S10435 1
30 Key, 1/4" x 1/4" x 1 11/16" 504124 6 1
31 Bushing, 1 1/8" Split Taper P04306 1
32 BELT, 2BX74 DRIVE P10277-2 1
33 | PLATE, MOTOR MOUNT W115437 1

BUSHING ASSEMBLY, MOTOR MOUNT PIVOT A04127 8 2 *
34 Bushing, Rubber Motor Mount Pivot P12164 1
35 Spacer, Motor Mount Pivot P05041 1
36 PLATE, MOTOR MOUNT PIVOT BUSHING S04403 2
37 BOLT, 5/16-18 X 2 1/2" 'U' P05039 2
38 NUT, 5/16-18 HEX LOCK F05010-6 2
39 BOLT, 3/8-16 X 1 1/2" HEX HEAD GRADE 2 F05007-3 4
40 WASHER, 3/8" SAE FLAT F05011-3 8
41 NUT, 3/8-16 HEX NYLON LOCK F05010-10 4
KIT, ALTERNATOR WITH BRACE K12801 7 1
42 Alternator, 105A 12V 050287 7 1
43 Brace, Alternator wW12761 ° 1
44 Bolt, 3/8-16 x 5 1/2" Hex Head Full Thread F05007-34 1
45 Nut, 3/8-16 Hex Nylon Lock F05010-10 1
46 Washer, 5/16" Split Lock F05011-13 1
47 Bolt, M8 X 1.25" X 1" Hex Head Full Thread F05004-40 1
WIRE ASSEMBLY, 61/105 AMP ALTERNATOR PLUG 015969 1
48 WASHER, 5/16" SAE FLAT FO5011-17 1
49 WASHER, 5/16" SPLIT LOCK F05011-13 1
50 BOLT, M8 X 1.25" X 1" HEX HEAD FULL THREAD F05004-40 1
51 PULLEY, 1979452 DELCO ALTERNATOR P03806 1
52 BELT, A33 ALTERNATOR P11542 1
BRACKET ASSEMBLY, DRIVE BELT SUPPORT SINGLE-PRONG A12243 1

53 Bracket, Drive Belt Support Single-Prong W12237 1 4
54 Washer, 3/8" Split Lock F05011-4 1
Instruction Sheet, Drive Belt Support Single-Prong A12243-420 1

L If replacing two single-manifold mufflers, use P224 muffler upgrade kit K12372.

2 Coil kit P06827 no longer available from vendor. If replacing original coil, order mount parts: Screw 055000, Nut 055001, Screw
055002, Clamp 055003 & Bracket 055004 in addition to Coil 055005. If coil is mounted on top of manifold, order coil 055005 only.

3 Includes screw and plug package, gasket package, float valve, idle adjust needle and spring, mounting gaskets, and idle limit cap.

4 Rear pull choke replaced by front pull choke LT30 Rev. F3657+, LT40 Rev. F4483+, LT30HD Rev. F7481+, LT40HD Rev. F7038+.
Cables upgrade kit K12319 includes throttle and front pull choke components. Rear to front pull choke upgrade K12953 includes
front pull choke components only. See Section 4.5.

5 part obsoleted. Order front pull choke upgrade K12953. See Section 4.5.

61-11/16” key replaces 1 1/4” or 2" key originally supplied.

7105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement
of mounting bracket (W11543). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx.
1/16" - 1/8") from the bottom of the mounting plates to clear the larger alternator body.

8 A04127 no longer available. Purchase individual component parts P12164 and P0O5041.

9 Brace added to reinforce alternator after 8/94. Order kit K12801 if replacing alternator on sawmills built before 8/94.

4-12 G2492doc121211 Replacement Parts



Replacement Parts
Engine Assembly (w/Dual-Manifold Muffler 7/93 - 9/95)

3H0029-1

FIG. 4-4

Replacement Parts G2492doc121211 4-13



Replacement Parts
Engine Assembly (w/Cable Throttle 2/93 - 6/93)

4.7 Engine Assembly (w/Cable Throttle 2/93 - 6/93)
REF DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
ENGINE ASSEMBLY, 24HP ONAN P224G A11631 1
1 Engine, 24Hp Onan P224 (See Form #202 for complete list of engine parts) P11463 1 L 4
2 Filter, Onan 20/24Hp Air P07566 1
3 Pre-Cleaner, Onan 20/24Hp Air P07961 1
4 Plug, Onan Spark (Champion #RS17YX) P06819 2
5 Filter, Onan 24Hp Qil P09881 1
6 Filter, In-Line Fuel P07570 1
7 Starter Motor, Onan P06830 1
8 Muffler with Spark Arrestor, Single Manifold pP098g2 L 2 *
Bolt, Spark Arrestor Mounting P09458 1 2 L 4
9 Clamp, 24hp Onan Muffler P09900 1 2 *
10 Manifold Kit, Onan 24Hp Exhaust (2 tubes, gaskets, hardware) #541-0400 p12302 1 1 2
11 Guard, Onan P224G Engine P11936 1
12 Screw, #10-24 X 1" Phillips Head Type 23 F05015-27 4
13 Coil, Onan P224 Ignition 055005 2 1
14 Spring, Onan Governor P04497 1
Spring, Onan Governor Surge Control 014541 1
Carburetor Kit, Onan Repair 146-0500 (Spec A-F Only) P06826 3 1
Cable Retrofit, Onan Throttle and Choke K12319 4 1
15 Cable, Onan 24hp Throttle P12313 1
Spring, Throttle 016033 1
16 Cable, Onan 24hp Choke P12314 1
17 Bracket, Choke Cable Mount S12310 1
18 Bracket, Throttle Cable Mount S12312 1
19 Bolt, 1/4" x 3/8" Shoulder (#10-24 Thread) F05004-57 1
20 Washer, 1/4" SAE Flat F05011-11 1
21 Nut, #10-24 Self-Locking F05010-14 1
22 Linkage Assembly, 24HP P224 Onan Throttle P12329 1
Nut, 1/4-20 Self-Locking (for shipping purposes only) F05010-9 2
23 Clip, Onan Choke P12567 1
24 Bolt, Onan Choke P12568 1
25 Bracket, Choke Cable Assembly P12821 1 *
26 Screw, 10/32 x 5/16" Hex Washer Head Cap F05004-6 2 2
Instruction Sheet, Onan Throttle Cable K12319-418 1
27 Hose, 7" Qil Drain P10082 1
28 Cap, Oil Drain 3/8" Pipe P04332 1
Oil, 10W30 Type CD L04869-1 .5 Gal 2
29 Pulley, 3-Groove Motor S10435 1
30 Key, 1/4" x 1/4" x 1 11/16" 5041245 1
Replacement Parts G2492doc121211 4-15



Replacement Parts
Engine Assembly (w/Cable Throttle 2/93 - 6/93)

31 Bushing, 1 1/8" Split Taper P04306 1
32 BELT, 2BX74 DRIVE P10277-26 1
33 | PLATE, MOTOR MOUNT W115437 1

BUSHING ASSEMBLY, MOTOR MOUNT PIVOT A04127 8 2 *
34 Bushing, Rubber Motor Mount Pivot P12164 1
35 Spacer, Motor Mount Pivot P05041 1
36 PLATE, MOTOR MOUNT PIVOT BUSHING S04403 2
37 BOLT, 5/16-18 X 2 1/2" 'U' P05039 2
38 NUT, 5/16-18 HEX LOCK F05010-6 2
39 BOLT, 3/8-16 X 1 1/2" HEX HEAD GRADE 2 F05007-3 4
40 WASHER, 3/8" SAE FLAT F05011-3 8
41 NUT, 3/8-16 HEX NYLON LOCK F05010-10 4
KIT, ALTERNATOR WITH BRACE K12801 7 1
42 Alternator, 105A 12V 050287 7 1
43 Brace, Alternator wW12761 ° 1
44 Bolt, 3/8-16 x 5 1/2" Hex Head Full Thread F05007-34 1
45 Nut, 3/8-16 Hex Nylon Lock F05010-10 1
46 Washer, 5/16" Split Lock F05011-13 1
47 Bolt, M8 X 1.25" X 1" Hex Head Full Thread F05004-40 1
WIRE ASSEMBLY, 61/105 AMP ALTERNATOR PLUG 015969 1
48 WASHER, 5/16" SAE FLAT FO5011-17 1
49 WASHER, 5/16" SPLIT LOCK F05011-13 1
50 BOLT, M8 X 1.25" X 1" HEX HEAD FULL THREAD F05004-40 1
51 PULLEY, 1979452 DELCO ALTERNATOR P03806 1
52 BELT, A33 ALTERNATOR P11542 1
BRACKET ASSEMBLY, DRIVE BELT SUPPORT SINGLE-PRONG A12243 10 1

53 Bracket, Drive Belt Support Single-Prong W12237 1 2
54 Washer, 3/8" Split Lock F05011-4 1
Instruction Sheet, Drive Belt Support Single-Prong A12243-420 1

1 Muffler parts obsolete (discontinued by vendor). Upgrade to dual-manifold type using retrofit kit K12372. See Section 4.6.

2 Coil kit P06827 no longer available from vendor. If replacing original coil, order mount parts: Screw 055000, Nut 055001, Screw
055002, Clamp 055003 & Bracket 055004 in addition to Coil 055005. If coil is mounted on top of manifold, order coil 055005 only.

3 Includes screw and plug package, gasket package, float valve, idle adjust needle and spring, mounting gaskets, and idle limit cap.

4 Rear pull choke may be upgraded to front pull choke with retrofit kit K12953. See Section 4.5.

51-11/16" key replaces 1 1/4” or 2" key originally supplied.

6 One double belt P10277-2 replaces two single belts P10277 originally supplied prior to 7/93.

7 105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement
of mounting bracket (W11543). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx.
1/16” - 1/8") from the bottom of the mounting plates to clear the larger alternator body.

8 A04127 no longer available. Purchase individual component parts P12164 and P05041.

9 Brace added to reinforce alternator added after 8/94. Order kit K12801 if replacing alternator on sawmills built before 8/94.

10 gelt support added to prevent belt friction after 9/92 and may be added to previous revisions.

4-16 G2492doc121211 Replacement Parts



Replacement Parts
Engine Assembly (w/Cable Throttle 2/93 - 6/93)

FIG. 4-5

Replacement Parts G2492doc121211 4-17



Replacement Parts
Engine Assembly (Mechanical Throttle 5/91 - 1/93)

4.8 Engine Assembly (Mechanical Throttle 5/91 - 1/93)
REF DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

ENGINE ASSEMBLY, 24HP ONAN P224G A11631 1

1 Engine, 24Hp Onan P224 (See Form #202 for complete list of engine parts) P11463 1 L 4
2 Filter, Onan 20/24Hp Air P07566 1
3 Pre-Cleaner, Onan 20/24Hp Air P07961 1
4 Plug, Onan Spark (Champion #RS17YX) P06819 2
5 Filter, Onan 24Hp Qil P09881 1
6 Filter, In-Line Fuel P07570 1
7 Starter Motor, Onan P06830 1

8 Muffler with Spark Arrester, Single Manifold pP098g2 L 2 *

Bolt, Spark Arrestor Mounting P09458 1 2 L 4

9 Clamp, 24hp Onan Muffler P09900 1 2 *

10 Manifold Kit, Onan 24Hp Exhaust (2 tubes, gaskets, hardware) #541-0400 p12302 1 1 2
11 Guard, Onan P224G Engine P11936 1
12 Screw, #10-24 X 1" Phillips Head Type 23 F05015-27 4
13 Coil, Onan P224 Ignition 055005 2 1
14 Spring, Onan Governor P04497 1
Spring, Onan Governor Surge Control 014541 1
Bracket Assembly, Onan P224 Throttle Mount A10278 3 1

15 Bracket, Throttle Adjustment $10282 1 *

16 Bracket, Throttle Mount S10283 1 2

17 Washer, Throttle Bracket S07481 2 L 4
18 Screw, 1/4-20 x 3/4" Socket Head Cap F05005-26 1
19 Nut, 1/4-20 Hex Lock F05010-21 2
20 Spacer, Throttle Bracket S07480 1
21 Screw, #10-24 x 1" Socket Head Cap F05004-2 1
22 Nut, #10-24 Hex Self-Locking F05010-14 1
Carburetor Kit, Onan Repair 146-0500 (Spec A-F Only) P06826 4 1
23 Link, Onan P224 Throttle $10285 3 1
24 Spring, Onan P224 Throttle P08538 ° 1
25 Hose, 7" Qil Drain P10082 1
26 Cap, Oil Drain 3/8" Pipe P04332 1

Oil, 10W30 Type CD L04869-1 .5 Gal 2
27 Pulley, 3-Groove Motor S10435 1
28 Key, 1/4" x 1/4" x 1 11/16" 5041245 1
29 Bushing, 1 1/8" Split Taper P04306 1
30 BELT, 2BX74 DRIVE P10277-26 1
31 | PLATE, MOTOR MOUNT W11543 7 1

Replacement Parts G2492doc121211 4-19



Replacement Parts
Engine Assembly (Mechanical Throttle 5/91 - 1/93)

BUSHING ASSEMBLY, MOTOR MOUNT PIVOT A04127 8 2 *
32 Bushing, Rubber Motor Mount Pivot P12164 1
33 Spacer, Motor Mount Pivot P05041 1
34 PLATE, MOTOR MOUNT PIVOT BUSHING S04403 2
35 BOLT, 5/16-18 X 2 1/2" 'U' P05039 2
36 NUT, 5/16-18 HEX LOCK F05010-6 2
37 BOLT, 3/8-16 X 1 1/2" HEX HEAD GRADE 2 F05007-3 4
38 WASHER, 3/8" SAE FLAT FO05011-3 8
39 NUT, 3/8-16 HEX NYLON LOCK F05010-10 4
KIT, ALTERNATOR WITH BRACE K12801 7 1
40 Alternator, 105A 12V 050287 7 1
41 Brace, Alternator w12761 ° 1
42 Bolt, 3/8-16 x 5 1/2" Hex Head Full Thread F05007-34 1
43 Nut, 3/8-16 Hex Nylon Lock F05010-10 1
44 Washer, 5/16" Split Lock F05011-13 1
45 Bolt, M8 X 1.25" X 1" Hex Head Full Thread F05004-40 1
WIRE ASSEMBLY, 61/105 AMP ALTERNATOR PLUG 015969 1
46 WASHER, 5/16" SAE FLAT FO5011-17 1
47 WASHER, 5/16" SPLIT LOCK F05011-13 1
48 BOLT, M8 X 1.25" X 1" HEX HEAD FULL THREAD F05004-40 1
49 PULLEY, 1979452 DELCO ALTERNATOR P03806 1
50 BELT, A33 ALTERNATOR P11542 1
BRACKET ASSEMBLY, DRIVE BELT SUPPORT SINGLE-PRONG A12243 10 1

51 Bracket, Drive Belt Support Single-Prong W12237 1 L 4
52 Washer, 3/8" Split Lock F05011-4 1
Instruction Sheet, Drive Belt Support Single-Prong A12243-420 1

1 Muffler parts obsolete (discontinued by vendor). Upgrade to dual-manifold type using retrofit kit K12372. See Section 4.6

2 Coil kit P06827 no longer available from vendor. If replacing original coil, order mount parts: Screw 055000, Nut 055001, Screw
055002, Clamp 055003 & Bracket 055004 in addition to Coil 055005. If coil is mounted on top of manifold, order coil 055005 only.

3 Throttle and choke linkage may be upgraded to cable system using retrofit kit K12319. See Section 4.7

4Includes screw and plug package, gasket package, float valve, idle adjust needle and spring, mounting gaskets, and idle limit cap.

51-11116 key replaces 1 1/4” or 2" key originally supplied.

6 One double belt P10277-2 replaces two single belts P10277 originally supplied prior to 7/93.

7105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement
of mounting bracket (W11543). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx.
1/16” - 1/8") from the bottom of the mounting plates to clear the larger alternator body.

8 A04127 no longer available. Purchase individual component parts P12164 and P05041.

9 Brace added to reinforce alternator added after 8/94. Order kit K12801 if replacing alternator on sawmills built before 8/94.

10 gyt support added to prevent belt friction after 9/92 and may be added to previous revisions.

4-20 G2492doc121211 Replacement Parts



Replacement Parts
Engine Assembly (Mechanical Throttle 5/91 - 1/93)

3H0111B

FIG. 4-6

Replacement Parts G2492doc121211 4-21



Form #202

Onan Engine Service Parts (e indicates part is applicable to specified model)

Description WM Part No. Onan Part No. 18HP P218G 20HP B48G 20HP P220G 24HP T260G 24HP P224G
Cap, Crankcase Breather P06828 123-0954 [ N/A [ ° [
Carburetor, Onan P06825 146-0662 146-659 146-0495 (Spec B-C) 146-0660 ° °
146-0660 (Spec D+)
Carburetor Kit, Onan Repair P06826 146-0500 ® (Spec A-F) 146-0292 (Spec B-C) ® (Spec A-F) (] ® (Spec A-F)
146-0657 (Spec G+) 146-0356 (Spec D+) 146-0657 (Spec G+)

Cleaner, Onan 4C Carburetor 014385 326-5278 ° ° ° )

Clip, Onan Linkage #004 P09580 518-0004 ® ° ° ®

Clip, Onan Linkage #406 P09581 518-0406 [ ° [ ° [

Caoil, Onan Ignition P10358 166-0772 N/A ® N/A ® (Spec A-E) N/A
Coil, Onan Ignition (Electronic) 055005 @ 166-0820 o N/A o ® (Spec F+) o
Condenser, Onan Elec. Ignition P06820 312-0256 [ N/A [ 312-0255 (Spec F+) [
Condenser, Kit w/Points K12503 160-1183/312-0246 N/A ] N/A ® (Spec A-E) N/A
Filter, Onan Air P07566 140-2628-01 ° o ° o °
Filter, Onan Air Pre-Cleaning P0O7961 140-1496-01 [ ° [ L] [
Filter, Onan Inline Fuel P07570 149-2206-01 o ° ° ° °
Filter, Onan Oil P09881 122-0469 ° o ° o °
Gasket Kit, Complete Engine P06815 168-0191 168-0187 168-0187 168-0187 ° [
Gasket Kit, B48/P218/P220 Decarbon 014629 168-0189 ® [ ] ® N/A N/A
Gasket Kit, T260/P224 Decarbon P06822 168-0190 N/A N/A N/A ° °
Gasket Kit, T260/P224 Valve Adjust 014604 110-3575/154-2219/ N/A N/A N/A ® [}

154-2747 (2 ea)

Jet, P218 High Altitude Carburetor 014630 146-0652 ® N/A N/A N/A N/A

Jet P224 High Altitude Carburator 014631 146-0695 N/A N/A N/A N/A ®

Jet, Onan Carburetor Idle P09624 146-0426 146-0337 ® (Spec A-G)
Plug, RS17YC Spark P06819 167-0272 ® [}
Pump, Onan Fuel P07978 149-1982 ® 149-2187-02
Regulator, 20 Amp P07932 191-2106 [ ° ) N/A N/A
Regulator, 35 Amp P09679 191-1847 N/A N/A N/A ® N/A
Spring, Onan Governor P04497 150-1214 ® ° [ N/A °
Spring, Onan Governor (T260) 014610 150-1831 N/A N/A N/A ° N/A

f:\manuals\forms\202 3Hdoc12/12/11




Spring, Onan Governor Rod 014311 N/A N/A N/A N/A N/A
Spring, Onan Governor Surge 014541 150-1755 N/A N/A N/A 150-2550
Starter, Onan Engine P06830 191-1949-04 [} 191-1567 [} 191-1949-01 [}

a Coil kit P06827 (541-0523) no longer available from vendor. If replacing original coil, order mount parts: Screw 055000, Nut 055001, Screw 055002, Clamp 055003 & Bracket 055004 in addition to
Coil 055005. If coil is mounted on top of manifold, order coil 055005 only.




Electrical Information
Electrical Symbol Diagram, LT30/LT40 G24

SECTION 5 ELECTRICAL INFORMATION

5.1 Electrical Symbol Diagram, LT30/LT40 G24

B
F 12 wOLT BATTERY
1G04, 1 | _
|| [T
i K51 oL
| KEY SWITCH i a1
| LBAT I B+ [ CHARGING SYSTEM |
! ! " | REGULATCR [ ALTERNATOR |
. .
: : CB1
: | S04
! ACS+ aN ! 5 —
: ACC : VE\I’—?DN
I | @
| |
! : RED: N
: 1 + — BLk IGNMOr —H
| 1 #—— cONTROL
! ! @ o
IGh +571 Il
| o T
] I {Tj Efes ﬁi
. . H1
! , HOUR METER
! ! I
. . W
! ! . . STA4RTER _
' X | TSGBLENQD T
| I ST 1 |
! | i .
e ! | !
I | I
1 I
R
! || ! SIARTLR
L__‘__'__J HoreR 300007
FIG. 5-1
Electrical Information G2492doc121211 5-1



Electrical Information
Electrical Symbol Diagram, LT30/LT40 G24s

5.2 Electrical Symbol Diagram, LT30/LT40 G24s

B1

12 VOLT BATTERY

F1
100A +| _
— |
—
I —— — —
v DRUM SWITCH j.
| FWD FWO |
.o KS1 L, : :
X KEY SWITCH A a1 ' !
Al 1 B[ CHARGING SYSTEM | CB1 ! !
! ! 7| REGULATCR | ALTERNATOR | S0A ' |
I I
| I S| P . !
X ! AT ! ! I
1 I Y
! ! @y | REV REV ! |
| | . |  [variaBLE
' - .\ - '
: ACCHIGN ACC : Z b----- kT _____
X o— KEY ON
1 | G 6
| | N N DRUM switcH — ~ ~ © T 7 o
1 | 1BRAKE up DOWN 1
X l RED [T onan ' :
i | + _ BLk | IGNITION — ' R !
| | CONTROL cB2 ' X . !
: : CB4 IGNITIGN 304 : : W2 : :
| S TS VIR 112 cor i up /DN ) |
1 | I 1 1 |
SPARK
| | S PLUGS _> IBRAKE DOWN: : w
| | i i i : : i
HOUR METER
1 | S d L__2a
| | I \—
1 | H 87
: : STARTER P ™7 toeLE switeH T 1
CB5 — - | 1
! [ SOLENGID LN out |
1 o I 154 1 | ‘ !
N ST E} ] ! .
! I 1
i I : u : CB3 I |
. | ‘ 15A ! :
bl | :
1 I
! | ! ! N !
! | STAPTER ! !
T T
' i veren 300013 J-
FIG. 5-2
5-2 G2492doc121211 Electrical Information



Electrical Information
Electrical Symbol Diagram, LT30HD/LT40HD G24 (Rev. C7-E6)

5.3 Electrical Symbol Diagram, LT30HD/LT40HD G24 (Rev. C7-E6)

B1
12 VOLT BATTERY

Fi i
100A
T 0

4- KS1 -
KEY SWITCH
BAT

Al

5| CHARGING SYSTEM

REGULATOR | ALTERNATOR

|
1
\
\
\
\
‘
. cB1
1 S50A
: ACCHGN ACC £ |
: KEY ON
N

1
\ |
: I
' ! RED [ onAN
1 | + = BLK | ISNITON |——
1 | CONTROL
, . ————— iGNITIoN
\ TossT | &7V coi

IGN
' | | P SPARK
! | | M $ < BLUGS
! ! ; H1
H | HOUR METER
| | ()
' w \J
! ! _ STARTER _
! ' " T SOLENOID 7
1 T I
1 11 ST
1
\

F2
2254

T

SoL1 HYDRAULIC

HYDRAULIC PUMP WOTOR
™ SoLENOID T
' I
' || i
1 1| 1
' I
1 | !
! ! s1
! | ! CLAMP
f I
||
1 | 11
1 | S2
| 4 TURNER
| |
11
S3
LOADER
| |
11
S4
TOE BOARDS HDO019
|

FIG. 5-3

Electrical Information G2492doc121211 5-3



Electrical Information
Electrical Symbol Diagram, LT30HD/LT40HD G24 (Rev. E7 - F7)

5.4 Electrical Symbol Diagram, LT30HD/LT40HD G24 (Rev. E7 - F7)

B1
12 VOLT BATTERY
+ _
o LT
100A I S5
N e o ic A w
REV |
KSL | [
T 7 KEYSWITCH ~ 77 R
|
| |BAT . !
| [ |
| | |
I I i
| | | PeBL
|
I I FWD
| | CB1 : [VARIABLE
| | 50A 1| SPEED
| ACC +IGN | 4 I} lcontrOL
i ACC
| T
| |
I I
| |
I I
} } RED [ ONAN
I I -+ ~ BLK | IGNITION ——
I I CONTROL
| ons ST | ————— IGNITION
N
| I IGN | SPARK col
| 1 @ <~ PLUGS .
I I
I I
! ! H1
| | HOUR METER
I I
I I H
| |
I I STARTER =
! ! "~ SOLENOID 7
I I
: ST ST : I I
1 ! & . .
I [l | | |
i} I ‘ I
| |
I I
F2 | |
225A ! !
A
! | | ! STARTER
; ‘ ‘ ; MOTOR .
SoL1 HYDRAULIC
HYDRAULIC PUMP MOTOR
™ SOLENOID™
| |
—iH
| |
| |
R B HDO0144
| |
| \ | ANY HYDRAULIC FUNCTION
. . |
I I ‘ ‘
I I
[ i

FIG. 5-4

5-4 G2492doc121211 Electrical Information



Electrical Information

Electrical Symbol Diagram, LT30HD/LT40HD G24s (Rev. C7-E6)

5.5 Electrical Symbol Diagram, LT30HD/LT40HD G24s (Rev. C7-E6)

B
12 VOLT BATTERY

F1
1004

0 K1 .
KEY SWITCH
BAT

1
+
4{\ \ \M\
Al

B: CHARGING SYSTEM

REGULATOR | ALTERNATOR

FED [ oHan

+ — BLK | IGNMTION —
CONTRAL
CB4 ICNITION
154 coiL

16N+ ST IGN g
SPARK
T pluns
i i i
HOur METER
©
STARTER
Fz ggﬁ "~ SOLENDID 7
225A st
ST ] | 1
B | | i
|
oo
I |
I ‘ |
I |
S
i ] STARTER
: ! Woror ||
[l T
1 !
|
L )
1 | | i HYDRAULIC
M UL PUMP MOTOR
. | | ™ soLENmD !
I I
‘ | [@:’7
L SOLENOID

s1
CLAMP

|
:
:
|
|
1
[
|

=2
TURNER

s3
LOADER

54
TOE BOARDS

,,,,,, S5 [
T DRUM SWITEH o

PCB1
WARIABLE
SPEED
_, |CONTRAL

BRAKE uP DOWN

HD0048

FIG. 5-5

Electrical Information

G2492doc121211



Electrical Information
Electrical Symbol Diagram, LT30HD/LT40HD G24s (Rev. E7 - F7)

5.6 Electrical Symbol Diagram, LT30HD/LT40HD G24s (Rev. E7 - F7)

BAT

I

B1
12 VOLT BATTERY

Al

ACCHIGN

IGN+ST

8| CHARGING SYSTEM

REGULATOR | ALTERNATOR

ONAN

n _ BLK | IGNITION
CONTROL
IGNITION
ColL

s et DL S

s PLUGS  m

[ e et i

™ 'soLenoD j‘

HA1
HOUR METER
O
STARTER
F2 CBS ~ SOLENOID ™
225A sT ST 15A : :
— %
S} \—‘ I I
I I
I ‘ I
| |
| ‘ |
I I
| |
| ‘ |
| | STARTER
T T MQTOR
| |
| a
1 1
=
: ‘ : SOL1 HYDRAULIC
\ ‘ \ HYDRAULIC PUMP MOTOR
I I
I I

| |
L SOLENOID _I
SOLe

~

St

ANY HYDRAULIC FUNCTION

PCB1

I

| [VARIABLE

— "SPEED
| |cONTROL

7

S
™™ TOGGLE SWITCH

HDO0146

FIG. 5-6

G2492doc121211

Electrical Information



Electrical Information

Electrical Components, LT30/LT40 G24/G24s

5.7 Electrical Components, LT30/LT40 G24/G24s

Component | Manufacturer | Manufacturer | Wood-Mizer Description
Part No. Part No.
Al CS-130 Delco-Remy 0502871 | Alternator, 12 Volt, 105 Amp Maximum
B1 524MFD Deka P09725-1 | Battery, 12 Volt LT30/40 (See Section 5.10)
CB1 30128-30 Cole-Hersee E204862 | Circuit Breaker, 30 Amp, 12 Volt, For Power Feed Motor, Auto Reset
(U.s)
30407-50 Cole-Hersee E20432 Circuit Breaker, 50 Amp, 12 Volt, For Power Feed Motor, Manual
Reset (G.S.)
CB2 123A30A2 Richard’s Elec E204313 | Circuit Breaker, 30 Amp, 12 Volt, For Up/Down Motor, Manual Reset
CB3 123A15A2 Richard’s Elec E204304 | Circuit Breaker, 15 Amp, 12 Volt, For Ignition Circuit, Manual Reset
CcB4 123A15A2 Richard’s Elec | E204304 | Circuit Breaker, 15 Amp, 12 Volt, For Start Circuit, Manual Reset
CB5 123A15A2 Richard's Elec | E2p4304 | Circuit Breaker, 15 Amp, 12 Volt, For Blade Guide Motor, Manual
Reset
F1 RL-100 Gould P11549 Fuse Link, 100 Amp, 250 Volt For Main + 12 Volt Starter, Alternator
H1 T40 Series ENM Corp. P09631 Hour Meter, 12 Volt, Low Power T40 Series
KS1 121801 General P04350 Key Switch, 4-position (Accessory, Off, Ignition, Start)
L1 2128 General P04986 Light, Red Warning, For Alternator Malfunction
L2 2129 General P20436 Light, Green Indicator, For Key Switch In Acc Or Ign Position
M1 1149-001 Current App. 0067475 | Motor, 12 Volt Power Feed
M2 N/A Leeson © A04367 | Motor, 12 Volt Up/Down
M3 P09698-1 Klauber A10365 Motor, 12 Volt Blade Guide Arm 53:1 Gear
PCB1 024495 Wood-Mizer 024495 7 | Circuit Board, Power Feed
S5 2601-AF2-S11 Square D E20439 Drum Switch, (U.S.), Power Feed Fwd/Reverse Motor
2601-AF2-S10 Square D N/A Drum Switch, (G.S.), Power Feed Fwd/Reverse Motor
S6 2601-AF2-S12 Square D E20440 Drum Switch, Up/Down Motor
S7 1121-0004 McGill P10006 Toggle Switch, Blade Guide In/Out Motor

1105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement of
mounting bracket (W11543). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx. 1/16” -
1/8") from the bottom of the mounting plates to clear the larger alternator body.

230 Amp breaker replaces E20434 50 Amp breaker 10/9/95.

3 Circuit Breaker Changed from Cole-Hersee #CH30407-30 to Richard’s Electric #123A30A2 to improve durability and reduce cost (11/06).

4 Circuit Breaker Changed from Cole-Hersee #CH30407-15 to Richard's Electric #123A15A2 to improve durability and reduce cost (11/06).

5 Motor 006747 replaced 014359 supplied until 11/08. .25HP motor directly replaces .49HP motor P04140 (Owosso #PR-4P07Q). Re-

quires two rubber boots (P03807) to protect external motor terminals.

6 Replaces Leeson motor #S.1. 2917-A (10/01) and Owosso motor #PV-28147Q originally supplied (12/00).

7 Replaces A20428 originally supplied before 4/99. New assembly includes LED indicator lights for easier troubleshooting. Modularized
components and surface mount technology improve durability and power capability.

Electrical Information

G2492doc121211

5-7



Electrical Information
Electrical Components, LT30HD/LT40HD G24/G24s (Rev. C7 - E6)

5.8 Electrical Components, LT30HD/LT40HD G24/G24s (Rev. C7 - E6)

Component | Manufacturer | Manufacturer | Wood-Mizer Description
Part No. Part No.
Al CS-130 Delco-Remy 0502871 | Alternator, 12 Volt, 105 Amp Maximum
B1 DP24M 2 Deka P09853-1 | Battery, 12 Volt LT30/40 (See Section 5.11)
CB1 30128-30 Cole-Hersee E204863 | Circuit Breaker, 30 Amp, 12 Volt, For Power Feed Motor, Auto Reset
u.s)
30407-50 Cole-Hersee E20432 Circuit Breaker, 50 Amp, 12 Volt, For Power Feed Motor, Manual
Reset (G.S.)
CB2 123A30A2 Richard’s Elec E204314 | Circuit Breaker, 30 Amp, 12 Volt, For Up/Down Motor, Manual Reset
CB3 123A15A2 Richard's Elec E20430°5 | Circuit Breaker, 15 Amp, 12 Volt, For Ignition Circuit, Manual Reset
CB4 123A15A2 Richard’s Elec E20430 % | Circuit Breaker, 15 Amp, 12 Volt, For Start Circuit, Manual Reset
CB5 123A15A2 Richard's Elec | E204305 | Circuit Breaker, 15 Amp, 12 Volt, For Blade Guide Motor, Manual
Reset
F1 RL-100 Gould P11549 Fuse Link, 100 Amp, 250 Volt For Main + 12 Volt Starter, Alternator
F2 RL-225 Gould P11550 Fuse Link, 225 Amp, 250 Volt For Hydraulic +12 Volt Circuit
H1 T40 Series ENM Corp. P09631 Hour Meter, 12 Volt, Low Power T40 Series
KS1 121801 General P04350 Key Switch, 4-position (Accessory, Off, Ignition, Start)
L1 2128 General P04986 Light, Red Warning, For Alternator Malfunction
L2 2129 General P20436 Light, Green Indicator, For Key Switch In Acc Or Ign Position
M1 1149-001 Current App. 0067478 | Motor, 12 Volt Power Feed
M2 N/A Leeson ’ A04367 Motor, 12 Volt Up/Down
M3 P09698-1 Klauber A10365 Motor, 12 Volt Blade Guide Arm 53:1 Gear
M4 08714 Monarch Hyd. 0528078 | Motor, 12 Volt Hydraulic Pump
PCB1 024495 Wood-Mizer 0244959 | Circuit Board, Power Feed
S1 03721 Monarch Hyd. P09593 Switch, Hydraulic Pump Lever
S2 03721 Monarch Hyd. P09593 Switch, Hydraulic Pump Lever
S3 03721 Monarch Hyd. P09593 Switch, Hydraulic Pump Lever
S4 03721 Monarch Hyd. P09593 Switch, Hydraulic Pump Lever
S5 2601-AF2-S11 Square D E20439 Drum Switch, (U.S.), Power Feed Fwd/Reverse Motor
2601-AF2-S10 Square D N/A Drum Switch, (G.S.), Power Feed Fwd/Reverse Motor
S6 2601-AF2-S12 Square D E20440 Drum Switch, Up/Down Motor
S7 1121-0004 McGill P10006 Toggle Switch, Blade Guide In/Out Motor
soL1 3336 Monarch Hyd. P09595 Solenoid, Hydraulic Pump Motor
SOL2 120-943 Stancor 016372 10 | Solenoid, Low-Cost Multi-Purpose 12 Volt 3 Terminal

1105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement of
mounting bracket (W11543). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx. 1/16” -
1/8") from the bottom of the mounting plates to clear the larger alternator body.
2 Replaces 8T24 originally supplied.
330 Amp breaker replaces E20434 50 Amp breaker 10/9/95.

4 Circuit Breaker Changed from Cole-Hersee #CH30407-30 to Richard’s Electric #123A30A2 to improve durability and reduce cost (11/06).

5 Circuit Breaker Changed from Cole-Hersee #CH30407-15 to Richard’s Electric #123A15A2 to improve durability and reduce cost (11/06).

6 Motor 006747 replaced 014359 supplied until 11/08. .25HP motor directly replaces .49HP motor P04140 (Owosso #PR-4P07Q). Requires
two rubber boots (P03807) to protect external motor terminals.

5-8 G2492doc121211 Electrical Information



Electrical Information
Electrical Components, LT30HD/LT40HD G24/G24s (Rev. C7 - E6)

7 Replaces Leeson motor #S.1. 2917-A (10/01) and Owosso motor #PV-28147Q originally supplied (12/00).

8 Bosch motor P09955 replaced by vendor with Iskra motor 1/06. Brush kit P09585 no longer available to service Bosch motor. Replace
motor using kit 052807 (See Form #1578 for applicable discount information). Use Brush Kit 038682 to service Iksra motor.

9 Replaces A20428 originally supplied before 4/99. New assembly includes LED indicator lights for easier troubleshooting. Modularized
components and surface mount technology improve durability and power capability.

10 splenoid Kit 016372 replaces Solenoid P10449. Kit includes solenoid and replacement instructions.

Electrical Information G2492doc121211 5-9


http://www.woodmizer.com/manuals/forms/1578.pdf

Electrical Information
Electrical Components, LT30HD/LT40HD G24/G24s (Rev. E7 - F7)

5.9 Electrical Components, LT30HD/LT40HD G24/G24s (Rev. E7 - F7)

Component | Manufacturer | Manufacturer | Wood-Mizer Description
Part No. Part No.
Al CS-130 Delco-Remy 0502871 | Alternator, 12 Volt, 105 Amp Maximum
B1 DP24M 2 Deka P09853-1 | Battery, 12 Volt LT30/40 (See Section 5.11)
CB1 30128-30 Cole-Hersee E204863 | Circuit Breaker, 30 Amp, 12 Volt, For Power Feed Motor, Auto Reset
u.s)
30407-50 Cole-Hersee E20432 Circuit Breaker, 50 Amp, 12 Volt, For Power Feed Motor, Manual
Reset (G.S.)
CB2 123A30A2 Richard’s Elec E204314 | Circuit Breaker, 30 Amp, 12 Volt, For Up/Down Motor, Manual Reset
CB3 123A15A2 Richard's Elec E204305 | Circuit Breaker, 15 Amp, 12 Volt, For Ignition Circuit, Manual Reset
CB4 123A15A2 Richard’s Elec E20430 % | Circuit Breaker, 15 Amp, 12 Volt, For Start Circuit, Manual Reset
CB5 123A15A2 Richard's Elec | E204305 | Circuit Breaker, 15 Amp, 12 Volt, For Blade Guide Motor, Manual
Reset
F1 RL-100 Gould P11549 Fuse Link, 100 Amp, 250 Volt For Main + 12 Volt Starter, Alternator
F2 RL-225 Gould P11550 Fuse Link, 225 Amp, 250 Volt For Hydraulic +12 Volt Circuit
H1 T40 Series ENM Corp. P09631 Hour Meter, 12 Volt, Low Power T40 Series
KS1 121801 General P04350 Key Switch, 4-position (Accessory, Off, Ignition, Start)
L1 2128 General P04986 Light, Red Warning, For Alternator Malfunction
L2 2129 General P20436 Light, Green Indicator, For Key Switch In Acc Or Ign Position
M1 1149-001 Current App. 0067478 | Motor, 12 Volt Power Feed
M2 N/A Leeson ’ A04367 Motor, 12 Volt Up/Down
M3 P09698-1 Klauber A10365 Motor, 12 Volt Blade Guide Arm 53:1 Gear
M4 08714 Monarch Hyd. 0528078 | Motor, 12 Volt Hydraulic Pump
PCB1 024495 Wood-Mizer 0244959 | Circuit Board, Power Feed
S1 024198 Wood-Mizer 024198 10 | Switch, Hydraulic Pump Levers
S5 2601-AF2-S11 Square D E20439 Drum Switch, (U.S.), Power Feed Fwd/Reverse Motor
2601-AF2-S10 Square D N/A Drum Switch, (G.S.), Power Feed Fwd/Reverse Motor
S6 2601-AF2-S12 Square D E20440 Drum Switch, Up/Down Motor
S7 1121-0004 McGill P10006 Toggle Switch, Blade Guide In/Out Motor
SOL1 586-902 Stancor 016371 11 | Solenoid, 200 Amp Hydraulic Pump Motor
SOL2 120-943 Stancor 016372 12 | Solenoid, Low-Cost Multi-Purpose 12 Volt 3 Terminal

1105A Alternator 050287 replaces 61A alternator P03804 originally supplied (no longer available from vendor). Requires replacement of
mounting bracket (W11543). Existing brackets can be modified to accept 105A alternator by grinding enough material (approx. 1/16” -
1/8") from the bottom of the mounting plates to clear the larger alternator body.
2 Replaces 8T24 originally supplied.
330 Amp breaker replaces E20434 50 Amp breaker 10/9/95.

4 Circuit Breaker Changed from Cole-Hersee #CH30407-30 to Richard’s Electric #123A30A2 to improve durability and reduce cost (11/06).

5 Circuit Breaker Changed from Cole-Hersee #CH30407-15 to Richard’s Electric #123A15A2 to improve durability and reduce cost (11/06).

6 Motor 006747 replaced 014359 supplied until 11/08. .25HP motor directly replaces .49HP motor P04140 (Owosso #PR-4P07Q). Requires
two rubber boots (P03807) to protect external motor terminals.

7 Replaces Leeson motor #S.1. 2917-A (10/01) and Owosso motor #PV-28147Q originally supplied (12/00).

8 Bosch motor P09955 replaced by vendor with Iskra motor 1/06. Brush kit P09585 no longer available to service Bosch motor. Replace
motor using kit 052807 (See Form #1578 for applicable discount information). Use Brush Kit 038682 to service Iksra motor.

5-10 G2492doc121211 Electrical Information


http://www.woodmizer.com/manuals/forms/1578.pdf

9 Replaces A20428 originally supplied before 4/99. New assembly includes LED indicator lights for easier troubleshooting. Modularized

Electrical Information
Electrical Components, LT30HD/LT40HD G24/G24s (Rev. E7 - F7)

components and surface mount technology improve durability and power capability.

10 saleable service assembly created which includes 014765 3-wire switch and crimped terminals (7/97). 014765 3-wire switch directly

replaces P12735 2-wire switch (4/97).

11 solenoid Kit 016371 replaces Solenoid 015470. Kitincludes solenoid and replacement instructions. If replacing original P09595 100 amp

solenoid, order retrofit kit 015783.
12 s0lenoid Kit 016372 replaces Solenoid P10449. Kit includes solenoid and replacement instructions.

5.10 Battery Specifications, LT30/LT40 G24/G24s

5.11 Battery Specifications, LT30HD/LT40HD G24/G24s

Group | Type No. Performance Level Approximate Maximum Overall Dimensions
No. Weight
Cranking Reserve Wet Length Width Height
Performance Capacity
24 524MFD 535CC 90 35.51b. 10.25in. 6.75 in. 9.0in.
(16.1 kg) (260 mm) (171 mm) (229 mm)
TABLE 5-1

Group | Type No. Performance Level Approximate Maximum Overall Dimensions
No. Weight
Cranking Reserve Wet Length Width Height
Performance Capacity

24 DP24M 1 515CC 39.0 Ib. 10.75in. 6.75in. 9.875in.

(17.7 kg) (273 mm) (171 mm) (251 mm)
TABLE 5-2
1 Replaces 8T24 originally supplied.
Electrical Information G2492doc121211 5-11



Wiring Diagram, LT30/LT40 G24

Electrical Information

[

5.12 Wiring Diagram, LT30/LT40 G24

suoljeubissq

's|hpow  uoubl

afewep [Im

10100 UIM  pe|sgeT

ION  salipy >oelg ‘310N

UOIPBULGD  1981100U| HOZ_ZI<>>@

080000€
LHDA
mEd.&.Om__m_m_u_ Im_OD._.__ﬂ\,_/\Wm 2
FOVYIHHYO Javg LHOIT 11v AIONTTOS/M
Ad3llvd . 1l HILHVYLS
m JLIHM W| I_l
N _ i Q\ o E o = W,_u_mr._. k,_
ﬂ Zﬁ&ﬁb«y $ _ 3na
& ' 4
m a3y
HOLIAS —ASM
g3y
>>O;jm>. i
J3HFLIHM
a3d
d3axv3ddg o
LIN2HID
HOLYNHILTY
(vNIng3L HOLIMS
JE NAMOQ/dN \aue
| |
NMOa 12§ q* 4 5® 3 ) L& |
HOLIMS
Z_\u,_>OO_~mWB_D AIH/AMA
dn g W Q? n 4 W A am4
JONVHO _ Ing [CEEE]

| L4

ANNOHD
IANIDNT

XO8 TOHINOD |

137018

advod
1INJHIO

amn

JUNYHO

=(J334 H3IMOd

NARC

a3d

FIG. 5-7

Electrical Information

G2492doc121211

5-14



2l

Electrical Information
Wiring Diagram, LT30/LT40 G24s

5.13 Wiring Diagram, LT30/LT40 G24s

suojeubisaQ 10|00 UM PalsgET 10N SalM oElg I1ON

‘einpow uomubl efewep M UOROBUUOD  1BUOOU| DNINHYM (1)

Dr 10008
1TOd MOHMMS ._.Izw_n_
u vy @334 ||| 3adino
. JovIHYYD 3avid LHOM 1V AIONTTOS/M
AH3LLVE e e ; o = H3LHYLS
o | L+ SEN=[)
+ - — Q 034 03 a3y HNOH
Y
X0o8 § H m%m Jolo — amsa
asnd I d
HOLIMS AT 034
a3y .
a3y MOTIIA ™
- gl gl gl 0 05
SHIIVIHE ke
LIN2HIO a3y a3
30719
a3
HOLYNYILTY
(eNINg3 L+ HOLIMS »
100 NMOQ/dN
3NIENZ
a3d
z v * 9 m ] % £ h L
HOLIMS
zw_\m%ww_: ATH/AMS
dn _m € n Y 9 w wn Z® .
JONYHO |ﬂ E — In1a a334
aNs
308 T08IN0D .
NMOHg
- advos H
— 1INOHIS a3y
m.—vNG aNnNoyD JONYHO @334 "amod
ANIDNI

5-15

FIG. 5-8

G2492doc121211

Electrical Information



| Information

ICa

Wiring Diagram, LT30/LT40 G24

Electr

[

5.14 Wiring Diagram, LT30HD/LT40HD G24

A1GNISSY

A1dNISSY

Ad3liva

1OVINOD dNNOHO 1OVINOOD IFAILISOd

reo

suoneufsag 10/0D YW\ Pojge] JON Sai qoeg  HION
"9NPON uonub|  afeured WA UORJBUUOD  J0BLOOUL ONINTIVM (D)

SYTOaH
e ——
1HON
0 0 4080y Taine O
3lvd d33d
AIONTTOS/M
any| o JoVIydvO ||| 3avig NEITS AT
3LIHM
L | s
G
Q 3 m
a3y
MOTIEA
a3y 4 a3y
0% a3y
d3xv3dg
1INOHIO
HOLVYNAILTY
HOLIMS
NMOQ/dn NEEIH)
- a3y’
NMOa z v* o“ S@ o J | ® A3d ov
HOLIMS
A3d/am4
dn L@ € ‘ X ) 9 * 14 ﬂ X ] am4 g
- — HOLON
JONVHO Iql ams [eEES]
aNo
13701A
XOd TOdINOD
Azt NMOYE
M qyvosa m =
®L0N N D YID a3y
JFONVHO g33d yamod

ANNOdO
3NIONT

FIG. 5-9



2l

Electrical Information

Wiring Diagram, LT30HD/LT40HD G24s

5.15 Wiring Diagram, LT30HD/LT40HD G24s

LyTOAH

A1GNTSSY

AT1ANISSY
1OVINOD dNNOHO

Ad3allvd

1OVINOOD IAILISOd

[QUNIISENED)]
100
®3NION

‘suopeuBisaq 10j0D 9AeH 10N Od SaIM Moeld 310N
BNPON uoUB|  Sfewreg I UOOSULCD  109400UI DNINYVM (T)

plous|os
olnelpAH
'10d Houms LAR!

Jlvd 4334 3aino
3OVIHdVO 3aviga

3LHM

HOLIMS  A3M
am
—
|| [o3d
— azy
2 e
suzvana| % | | % Loz (OF o OF
1IN24ID a3y
azy
=]
HOLIMS
o— NMOJd/dN
NMOa )z v i | c®
HOLIMS
A3d/am4d
dn L@ € X J 14" ]

NOYO
Sreo  NSE

JONVHO

X0d TOYINOO

AIONTIOS/M
HILAVIS
S,
3msa
[<EN]
MOTIZA
a3y
HOLYNHILY
NEENTY
A3d
e v
amd a

FIG. 5-10

5-17

G2492doc121211

Electrical Information



	SECTION 1 Safety & General Information
	1.1 Refueling
	1.2 Engine Operation
	1.3 Battery Handling

	SECTION 2 Operation
	2.1 Starting The Engine

	SECTION 3 Maintenance
	3.1 Air Filter & Pre-Cleaner
	3.2 Engine Oil & Filter
	3.3 Air Cooling System
	3.4 Fuel Filter
	3.5 Battery
	3.6 Alternator Belt
	3.7 Drive Belt Adjustment
	3.8 Miscellaneous Maintenance

	SECTION 4 Replacement Parts
	4.1 How To Use The Parts List
	4.2 Sample Assembly
	4.3 Fuel Tank/Tray Assembly
	4.4 Motor Mount Assembly
	4.5 Engine Assembly (Onan P224G)
	LT30 Rev. C1 - C3
	LT40 Rev. C2 - C4
	LT30HD Rev. C3 - C6
	LT40HD Rev. C3 - C6

	4.6 Engine Assembly (Onan T260G)
	LT30 Rev. AJ - B9
	LT40 Rev. AJ - C1
	LT40HD Rev. AM - C2

	4.7 Alternator Assembly (Onan P224G)
	LT30 Rev. C1 - C3
	LT40 Rev. C2 - C4
	LT30HD Rev. C3 - C6
	LT40HD Rev. C3 - C6

	4.8 Alternator Assembly (Onan T260G)
	LT30 Rev. B3 - B9 (Retro AJ - B2)
	LT40 Rev. B4 - C1 (Retro AJ - B3)
	LT40HD Rev. B4 - C2 (Retro AM - B3)


	SECTION 5 Electrical Information
	5.1 Electrical Symbol Diagram, LT30/LT40 G24
	LT30 Rev. C3
	LT40 Rev. C4

	5.2 Electrical Symbol Diagram, LT30/LT40 G24
	LT30 Rev. B3 - C2
	LT40 Rev. B4 - C3

	5.3 Electrical Symbol Diagram, LT30/LT40 G24
	LT30 Rev. AJ - B2
	LT40 Rev. AJ - B3

	5.4 Electrical Symbol Diagram, LT30HD/LT40HD G24
	LT30HD Rev. C6
	LT40HD Rev. C6

	5.5 Electrical Symbol Diagram, LT30HD/LT40HD G24
	LT30HD Rev. C3 - C5
	LT40HD Rev. B4 - C5

	5.6 Electrical Symbol Diagram, LT40HD G24
	LT40HD Rev. AM - B3

	5.7 Electrical Components, LT30/LT40 G24
	5.8 Electrical Components, LT30HD/LT40HD G24
	5.9 Battery Specifications, LT30/LT40 G24
	5.10 Battery Specifications, LT30HD/LT40HD G24
	5.11 Wiring Diagram, LT30/LT40 G24
	LT30 Rev. C3
	LT40 Rev. C4

	5.12 Wiring Diagram, LT30/LT40 G24
	LT30 Rev. B3 - C2
	LT40 Rev. B4 - C3

	5.13 Wiring Diagram, LT30/LT40 G24
	LT30 Rev. AJ - B2
	LT40 Rev. AJ - B3

	5.14 Wiring Diagram, LT30HD/LT40HD G24
	LT30HD Rev. C6
	LT40HD Rev. C6

	5.15 Wiring Diagram, LT30HD/LT40HD G24
	LT30HD Rev. C3 - C5
	LT40HD Rev. B4 - C5

	5.16 Wiring Diagram, LT40HD G24
	LT40HD Rev. AM - B3

	A
	B
	D
	E
	F
	M
	O
	P
	R
	S
	W

	655.pdf
	SECTION 1 Safety & General Information 
	1.1 Refueling 
	1.2 Engine Operation 
	1.3 Battery Handling 

	SECTION 2 Operation 
	2.1 Starting The Engine 

	SECTION 3 Maintenance 
	3.1 Air Filter & Pre-Cleaner 
	3.2 Engine Oil & Filter 
	3.3 Air Cooling System 
	3.4 Fuel Filter 
	3.5 Battery 
	3.6 Alternator Belt 
	3.7 Drive Belt Adjustment 
	3.8 Miscellaneous Maintenance 
	3.9 RPM Adjustments 

	SECTION 4 Replacement Parts 
	4.1 How To Use The Parts List 
	4.2 Sample Assembly 
	4.3 5-Gallon Fuel Tank (3/93+) 
	4.4 3-Gallon Fuel Tank (5/91 - 2/93) 
	4.5 Engine Assembly (w/Front-Pull Choke 9/95+) 
	4.6 Engine Assembly (w/Dual-Manifold Muffler 7/93 - 9/95) 
	4.7 Engine Assembly (w/Cable Throttle 2/93 - 6/93) 
	4.8 Engine Assembly (Mechanical Throttle 5/91 - 1/93) 

	SECTION 5 Electrical Information 
	5.1 Electrical Symbol Diagram, LT30/LT40 G24 
	5.2 Electrical Symbol Diagram, LT30/LT40 G24s 
	5.3 Electrical Symbol Diagram, LT30HD/LT40HD G24 (Rev. C7-E6) 
	5.4 Electrical Symbol Diagram, LT30HD/LT40HD G24 (Rev. E7 - F7) 
	5.5 Electrical Symbol Diagram, LT30HD/LT40HD G24s (Rev. C7-E6) 
	5.6 Electrical Symbol Diagram, LT30HD/LT40HD G24s (Rev. E7 - F7) 
	5.7 Electrical Components, LT30/LT40 G24/G24s 
	5.8 Electrical Components, LT30HD/LT40HD G24/G24s (Rev. C7 - E6) 
	5.9 Electrical Components, LT30HD/LT40HD G24/G24s (Rev. E7 - F7) 
	5.10 Battery Specifications, LT30/LT40 G24/G24s 
	5.11 Battery Specifications, LT30HD/LT40HD G24/G24s 
	5.12 Wiring Diagram, LT30/LT40 G24 
	5.13 Wiring Diagram, LT30/LT40 G24s 
	5.14 Wiring Diagram, LT30HD/LT40HD G24 
	5.15 Wiring Diagram, LT30HD/LT40HD G24s 





